For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 118

2182 S/N 800,000 - 816,535

Air Cleaner

wmmuu __.

(3p)
(9]
&
.m'“‘\‘
_.m.u_
= (N
&
N I
/ o

,””l/ N

\ W |
\ //
w-.__g_ \ % __é__ %
i .n._.u T..,
\‘.\“-nu....-é,v 1...11 m!i
\ \“._\ \ o
m““““\\...\./v wv ‘- ““H... -\ //
P ANIRI s, AL
fm mn"_mmmuwv // M/ \‘_ A“‘__\ lvu ../ /
\A”.._‘nn“,"u /, o o _, -1-9”” , /
\\ I!-..“v, // - //

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 2 of 118

Air Cleaner
Ref#  Part Number Qty S/P/F  Description
1 KB-19488-11010 1 Air Cleaner Assy
2 KB-15241-11150 1 Body, Air Cleaner
3 KB-70000-11221 1 /P Element, Air Cleaner
4 KB-15227-87480 1 Label, Air Cleaner Element
5 KB-15221-92620 1 /P Bolt, Wing
6 KB-15221-94430 1 Washer w/Rubber
7 KB-15221-11410 1 Cover, Baffle
8 KB-15221-11170 1 /P Gasket, Air Cleaner Cover
9 KB-15241-11160 1 /P Cover, Air Cleaner
10 KB-15372-87452 1 Label, Air Cleaner
11 KB-19426-87900 1 Label, Ether Caution
12 KB-15371-11252 1 /P Band, Air Cleaner
13 KB-15371-11870 1 Cushion
14  KB-01222-50830 1 Bolt
15 KB-02114-50080 1 /P Nut
16  KB-04512-50080 1 S  Washer, Spring
17  726-3033 2 Clamp, Hose
18 735-3034 1 Hose, Carburetor Inlet
19 726-3037 1 Clamp, Hose
20 735-3033 1 Hose, Air Intake
21  703-1896 1 Bracket, Air Cleaner Mtg
22  710-3008 2 /P Screw, Hex Cap, 5/16-18 X .75 Lg GR5
23  736-3070 2 /P Washer, Flat, .344 X 1.5 X .105 Thk
24  736-0119 2 S  Washer, Lock, 5/16
25 712-3010 2 S Nut, Hex, 5/16-18 GR5
26  710-3137 2 Screw, Hex Cap, M8-1.25 X 20 mm GR5
27  736-0242 2 /P Washer, Bell, .345 X .88 X .060 Thk

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 0f 118

P
e

y ,.mwu .\

A
o

“ TN

N,

\
TN
4

Ly
/

r
Am\ nmw_ v
- mnn\........i

2182 S/N 800,000 - 816,535
Alternator Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Alternator Assembly

Page 4 of 118

Ref#  Part Number Qty S/P/F  Description
1 KB-15531-64013 1 S  Alternator Assy
2  KB-15531-64122 1 Rotor Assy
3  KB-15531-64110 1 Pulley
4  KB-15531-64040 1 Rotor
5 KB-15531-64140 1 Collar #1
6 KB-08121-06201 2 /P Bearing, Ball
7  KB-15531-74140 1 Shaft, Fan
8 KB-15531-64363 1 Stator Assy
9 KB-15261-93010 2 Screw, Round Head
10 KB-15531-64292 1 /P Stator
11  KB-15531-64072 1 /P Plate
12 KB-08121-06201 1 /P Bearing, Ball
13  KB-15531-93010 1 Screw, Round Head
14  KB-15531-64190 1 Clamp, Cord
15 KB-15261-64150 1 Collar #2
16  KB-15261-92030 1 Nut
17 KB-15261-94070 1 Washer, Spring
18 KB-15261-94020 1 Washer, Plain

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 0f 118

2182 S/N 800,000 - 816,535

SN
,h._, /,,. /// 4]

\

- ) e
i e -t
_.? ~ M, ‘mm_. -
3 4_“.... n...yx! (
g
, _. \i...wum
/) ]
/7
el .U‘__““
e e \!ll\\‘ w “ A .
) e, P e R -
\
\NL /7P
, / \ ¥/ )
\\\ y L
g \\ p, P
i \\ \\ A, - '
. ' \\ ’
\ r “
\\\\ \‘
,\\\ o \\\ r
[ g ‘o ’l..
F
-.l‘u- i mm——— !
I =
s =
A vz
C
&
o y \..ill..i.il,.
(@)] s, LY
/ pe——— _ N
..m ...IIILNIIIIII_; \\\““w,\l‘ ‘ﬂﬂil! u——
o= \\\\\ \1._vtn\\\\ ___“\ ) v v
W __nn....iu._........_..ﬁ..\\\\ \\ “‘A " “““\
M n‘r \
— .\\ /
m \\\\.. /A \\
o
& 0o
9
<

. ()

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Alternator Mounting & Fan

Page 6 of 118

Ref#  Part Number Qty S/P/F  Description

1 KB-15531-64013 1 S  Alternator Assy
2 KB-15841-64420 1 /P Stay, Alternator
3 KB-01123-50825 1 Bolt
4  KB-15841-91020 1 /P Bolt
5 KB-04013-50080 1 /P Washer, Plain
6 KB-04015-50080 1 Washer, Plain
7 KB-01023-50616 1 Bolt
8 KB-15862-74110 1 Fan
9 KB-15841-74250 1 Pulley, Fan

10 KB-01754-50612 4 Bolt, Flange

11 KB-15861-74280 1 /P Pulley, Fan Drive

12 KB-15881-91030 1 Bolt

13  KB-15841-97010 1 /P V-Belt

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 7 of 118

2182 S/N 800,000 - 816,535

2 \
\ =
of o
CZAN &)
N N .
mh&\wﬁ“\“n/, &
2w © A/ g
N . \ L) N\ e Q.
AN '8 O\@
W\ N\ N\ E 5
\ A .Am”, // /
E&IA S AT \ W
/\ inwuix““" \ ,,v @)
- ~ —— y
..m _nf o \\ \%/ r F
: A — A/ S\ =
— e e, ““ v
m \ v \N\ /,/ kmll. - N.\.Il...llllI.A”/'M/ . \ // / :Q y
/ Y/ 8\ d / \ J
: VA U AN =
5 2, \ ¢ DY N .
© \
)
£ / W
(&) \\ [~ 4
Q 74
E 4
3 \ /
& IW \W\ /
= Wm\
(o y /
W / .mm \ \ mm...\\ Vi ") e
g ~ > @wm
= /
H .\\ \\ o]
= " -
nqm N



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535
Battery, Battery Tray & Electrical Components

Page 8 of 118

Ref#  Part Number Qty S/P/F  Description
1 703-1892 1 Tray Assy, Battery
710-0751 2 /P Screw, Hex Cap, 1/4-20 X .62 Lg GR5
736-0329 2 S  Washer, Lock, 1/4
712-3006 2 /P Nut, Hex, 1/4-20 GR5
2 725-3184 1 Harness, Main
3  759-3693 2 S  Bulb, Head Lamp
4  KB-19267-64600 1 S  Rectifier
5 710-0106 2 /P Screw, Hex Cap, 1/4-20 X 1.25 Lg
6  736-0329 2 S  Washer, Lock, 1/4
7  712-3006 2 /P Nut, Hex, 1/4-20 GR5
8  725-1375 1 S Relay
9 710-0473 2 /P Screw, Truss Mach, #10-24 X .50 Lg
10  736-0147 3 S  Washer, External, #10
11 712-0121 2 S Nut, Hex, #10-24
12 KB-15661-68902 1 Coil, Ignition
13  710-3008 2 /P Screw, Hex Cap, 5/16-18 X .75 Lg GR5
14  736-0242 2 /P Washer, Bell, .345 X .88 X .060 Thk
15  736-0119 2 S  Washer, Lock, 5/16
16  712-3010 2 S Nut, Hex, 5/16-18 GR5
17  725-3165 1 S Indicator, Voltage
18 703-1823 2 S  Hold Down, Battery
19 736-0275 2 S  Washer, Flat, .34 X .68 X .062 Thk
20  710-3103 2 /P Screw, Hex Cap, 5/16-18 X 2.0 Lg
21  729-0209 1 Clip, Fuse Holder Mtg
22  729-0207 1 Holder, Fuse
23  725-1381 1 S  Fuse, 20 Amp
24  731-3105 1 Tray, Battery
25  725-3174 1 S Battery
26  725-3199 1 S  Cable, Positive Battery
726-0215 1 Strap, Tie
27  725-3192 1 Cable, Negative Battery

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 118

2182 S/N 800,000 - 816,535
Brakes & Connections

~<

S -

™~

-

Am-...ll.-...l “//III//
I /,// \
/”/,.-/ C
\ b
0 \\ =
=Ry . ...,i/ // /
x . N\ // /
_ W /,,_ \

\ A
VM.\ v_\_m.,-wv
\, nA..i.n”_J ;\\
\
\\/

\ /
\,

[ V.
/mfﬂuv

ts.com

e

\
|

&

moterpar

I 0 I e §
m.“u.mu,”. P_ .nmmu_...illlu!r... (o) \, erzry ‘\\ xmmmr!_‘ _m_ v o Ty
1 J—. AH\ P \_ﬂu_ \ \ f md by — T e N
/ W N A &3 £
oY % B ;
. ¢ ® \
\ \m”u; " mm”uw '
\ \. ™ N
N

|wxa..|||||...|! b

st

N r 7 A0

.l...-J?ld.\ Ly
- P ’

s
-




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Brakes & Connections

Page 10 of 118

Ref#  Part Number Qty S/P/F  Description
1 724-3004 1 S  Pad, Brake Pedal
2 703-0848 1 Pedal Assy, Brake
715-0114 1 S  Pin, Spiral Spring, 1/4 Dia X 1.50 Lg
3 703-1393 1 Bracket, Parking Brake
4  720-3019 1 S  Grip, Parking Brake
5 736-3001 2 /P Washer, Wave, 1/4 Dia
6 712-0324 1 /P Nut, Hex Insert Lock, 1/4-20
7  703-1956 1 Bracket, Start Switch
8 710-0106 1 /P Screw, Hex Cap, 1/4-20 X 1.25 Lg
9 712-0291 1 S  Nut, Hex Center Lock, 1/4-20
10  748-3006 1 S Lever, Brake
715-0114 1 S  Pin, Spiral Spring, 1/4 Dia X 1.50 Lg
11 747-3023 1 /P Rod, Center Brake
714-0507 2 S Pin, Cotter, 3/32 Dia X .75 Lg
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk
12 732-3010 1 S  Spring, Extension, .50 OD X 7.32 Lg
13  703-0223 1 Shaft Assy, Brake
14 703-0225 1 S  Arm Assy, Parking Brake Plate
715-0114 1 S  Pin, Spiral Spring, 1/4 Dia X 1.50 Lg
15 716-3001 2 S Ring, Retaining
16  703-0412 1 Pedal Assy, LH - Brake
715-3000 1 S  Pin, Spiral Spring, 1/4 Dia X 1.38 Lg
17  703-0416 1 Pedal Assy, RH - Brake
737-3000 1 S  Fitting, Lube, 3/16 Drive Type
18  711-3037 2 S  Pin, Clevis, 3/8 Dia X 1.56 Lg
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk
714-0507 2 S Pin, Cotter, 3/32 Dia X .75 Lg
19 719-3013 2 /P Clevis, Adjustment
20  747-3022 2 /P Rod, Brake
712-3001 2 S Nut, Hex Jam, 3/8-24 GR5
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk
714-0474 2 S  Pin, Cotter, 1/8 Dia X .75 Lg
21  732-3026 2 Spring, Extension, .66 OD X 3.3 Lg
22  759-3423 2 Kit, Brake Caliper
23  703-1787 2 Bracket, Brake Mounting
24  710-0376 4 /P Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
25 736-0119 4 S  Washer, Lock, 5/16

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 118

WWW.mymowerparts.com

2182 S/N 800,000 - 816,535
Caliper Brake Assembly




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535 Page 12 of 118

Caliper Brake Assembly

Ref#  Part Number Qty S/P/F  Description
1 759-3423 2 Kit, Brake Caliper
2  759-3185 2 S  PuckKit, Brake
3 732-3042 4 S  Spring, Compression
4  710-0331 4 /P Screw, Hex Cap, 3/8-24 X 2.25 Lg
5 712-3054 4 /P Nut, Hex Lock, 3/8-24 GR5
6 710-3133 2 Screw, Socket Hd Shid, 1/4-20 X 1.25 Lg
7  712-3055 2 S Nut, Hex Top Lock Jam, 1/4-20 GR5
8  736-0344 4 S  Washer, Flat, .390 X 1.0 X .030 Thk HDN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 118

2182 S/N 800,000 - 816,535

Camshaft

mvw.,.
Yo
.ﬁ..,,.n[_; 53

'n_. il +

N

_Cﬂlu-lllllll

Ny =
/A nmn ﬁ..-.lllll....l! U] I

,:;

NN

\IIII

\..n
\A,vu_

\\\\\\II _.

(o) mww__.

e 1 AV ey
0~ ajnnmm_m-mmum, ,.,. - X u“\mv\mn_:
- .\nn”. ‘ I o A.

4 ,
G
nnuuuuu vm;”\\._ P .1--\\\\v.

_@

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 14 of 118

Camshaft
Ref#  Part Number Qty S/P/F  Description
1 KB-16851-15550 6 Tappet
2 KB-15841-15110 6 Push Rod
3 KB-15861-16010 1 Camshaft Assy
4  KB-15861-16150 1 Camshaft
5 KB-03410-50608 1 Screw, Set
6 KB-15841-16510 1 Gear, Camshaft
7 KB-05712-00518 1 Key
8 KB-15841-16270 1 Stopper, Camshatt
9 KB-01023-50612 2 Bolt
10 KB-15875-99340 1 Idle Gear Assy
11  KB-15875-24013 1 Gear, Idle
12  KB-15875-24282 1 Bushing
13  KB-15875-24370 1 Collar, Idle Gear 2
14  KB-15875-24320 1 Ring, Snap
15  KB-15875-24250 1 Shatft, Idle Gear
16  KB-01023-50614 3 Bolt

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 118

2182 S/N 800,000 - 816,535
Carburetor Assembly

\ ‘@,‘1{5 <
/ o 7
\\ \ _
/ \ -
/.‘ \ =y A
— @) 3
\
\
N
. @
N
TN
I lg
o]
ﬂ ne—— A/ . P
\ ([}
/nn_ ,,7_ ,rr\“\\
,,-,UmH-ﬁ..H R
\
/,
2 \
2 \
(o R \.III U&U. [Te]
) B o .yv (9]
N NN /ﬂ Ve
? ol 1O, / R
Iz ,/ “«L = ,A MH _hmw
< lmv\ug N \ \\mt ‘\ \VNJI ﬂ/ , ‘..://ﬂ
f\mania it ¥y INONY A /;
m \vr\l J N M/H//. "~ m _
~ ,_ a e [zl
\\ix.i...i N, \A/M 3 x ,r.xr_.wwu\ N
Y mﬂ--h...-brl:ma w@u\w R .ﬁ o \“\ \
s D) \__2----.@. e \\mmm,q_ o R NEY ,a,uA \
o / uw/ ~Fy ,A === \
/ 1 NV w M: &N
/ // \ \\ - A
\ \ o / 3. o \
\ \ "~ /| _m — v\
\ co \ / A 9 r~ ,v
© / /Jr | \A/ _.MT/ e
v G by //
\ rg‘ 7) 2
/ P ———— - a a \ \
\ A, e/
\ooe T/

/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Carburetor Assembly

Page 16 of 118

Ref#  Part Number Qty S/P/F  Description
1 KB-12691-44010 1 Carburetor Assy
2 KB-12691-44330 1 Throttle Shaft Assy
3  KB-12752-44320 1 Valve, Throttle
4  KB-12451-44340 2 Screw, Cross
5 KB-12451-44570 1 Gasket, Felt
6 KB-12581-44540 1 Choke Shaft Assy
7  KB-12581-44530 1 Valve, Choke
8 KB-12451-44550 2 Screw, Cross
9 KB-12752-44560 1 Spring, Return
10 KB-13301-44230 1 Screw, Fil Hd
11  KB-13626-44210 1 Spring
12 KB-13626-44220 1 Screw, Adjusting
13  KB-13301-44240 1 Spring
14  KB-12691-44120 1 Nozzle, Main
15 KB-12581-44110 1 Main Jet
16  KB-12453-44200 1 Jet
17 KB-13961-44840 1 Float Valve Assy
18 KB-13961-44860 1 Clip
19 KB-13901-44710 1 Float
20 KB-13901-44780 1 Pin, Arm
21  KB-13961-44272 1 Screw, Set
22  KB-13963-44730 1 Chamber, Float
23 KB-13901-44830 1 Screw, Drain
24  KB-13901-45950 1 O-Ring
25 KB-13901-44740 1 Gasket
26  KB-12581-44260 1 Screw
27  KB-13626-44280 1 Gasket
28 KB-12581-45410 1 Pipe, Drain
29  KB-12581-45310 1 Plate
30 KB-12581-45340 1 Clip
31 KB-12581-45300 1 Solenoid Valve Assy
32 KB-12581-45320 1 O-Ring
33  KB-03024-50510 1 Screw w/Washer
34 KB-12581-45330 1 Wire, Ground
35 KB-04012-50050 1 Washer, Plain

WWW.mymowerparts.com



Page 17 of 118

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Carburetor Mounting, Fuel Pump & Fuel Filter

2182 S/N 800,000 - 816,535

™
[ N
// 3N
. /
- [ A\ mﬂx..,ww, =
\ ~ < M
\ A AN (N @)
/’ //HH \ \ﬁ\l/v/, /,m/..v\ \-\ \\W”MW\ ﬂ-U-
{1 ‘.,N\h ,u_/--..um \~ 3 A Z
. i Q) ‘Wmm”,@ : @
9, 7 u/ _‘ mwﬂ(mmmvna m w \e N \.\m _.w“m _j & O
// \\nu// A v ] \u/%mmﬂ.wx_ — Nr\\ / q
/ o \\_A : P u)) —r /
AN //{.t AY W
| .,m”u,.vv\ﬁf\, ,vmmmw / 2
vamr\.., \ r~ >\
o e m_mc.nﬂn m
0 \mmm ,”mmw\ wm,
Ty) & S A.\mmmm -ﬂo,
< < 0N
A= 7 \.nu.u _
//m

(=

,yn.

bt (O
—




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Carburetor Mounting, Fuel Pump & Fuel Filter

Page 18 of 118

Ref#  Part Number Qty S/P/F  Description
1 KB-12691-44010 1 Carburetor Assy
2 KB-13961-46110 2 S  Gasket, Carburetor
3 KB-12596-46150 1 Flange, Carburetor
4  KB-02114-50080 2 /P Nut
5 KB-04512-50080 2 S  Washer, Spring
6 KB-12581-11610 1 Flange, Air Cleaner
7 KB-13961-11510 1 S  Gasket, Air Cleaner
8 KB-01513-50885 2 Stud
9 KB-12581-36550 1 Cap
10 KB-15852-52850 1 Cover
11  KB-15841-52140 1 S  Gasket
12 KB-01023-50616 2 Bolt
13  KB-12691-43010 1 S  Fuel Filter Assy
14  KB-12691-52030 1 S  Fuel Pump Assy
710-0751 2 /P Screw, Hex Cap, 1/4-20 X .62 Lg GR5
736-0329 2 S  Washer, Lock, 1/4
712-3006 2 /P Nut, Hex, 1/4-20
15  726-0205 4 /P Clamp, Hose
16 1 F  Line, Fuel -2" Lg
17 1 F Line, Fuel -12" Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 118

"

o _—_ - - " |l\ { \\

NI S Lot
m V-—-\ hln‘ e N, \\“ " 1.:’

. N~y

A |

‘ e \

2182 S/N 800,000 - 816,535

Clutch Breakdown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535 Page 20 of 118
Clutch Breakdown

Ref#  Part Number Qty S/P/F  Description
1 717-3313 1 S  Clutch Assy, PTO
2  759-3541 1 /P Field Assy
3  759-3542 1 Kit, Rotor & Armature
4  759-3543 1 Mounting Accessories Hex Nuts Springs

WWW.mymowerparts.com



Page 21 of 118

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Crankcase

w
\‘lIlll, ()] \

g \ \\_ _ \ ,
g ‘N N o
A”m,,vw. @ - ‘mmv
\_\ l.\-“I) LMY\NTI h
n..\\\, llx._..lf Y
== (\ ,,,nu..
A!..L. / \{ /_N
,----p x ~) \
\\ 3 _-_.. .”L zm_ / J’ ”// p n\\ A/ ..’:v...........“\\/.,v ;..w \
\\ e l// All\ \ \ \.\\ / |

A\

AN vx\
/ 9 \\ / ‘W ﬁ \ /ﬂ\ s \N f
V.} -/

A
L {

'y
~ « . r||.‘mu1 Am ~ / \
/..!\_ / y \ |ywyrutlnl TN "-l “_../..(“,\,A“ w..w.lg\\ nmvm
\ N R o N /,.,A“n-_u *i %
/ i “n, - Allllrl . ;’ \AA// / HW M
N \u NI 4T A /,”V Q% ) A
,A\,..__ N\ Ao -YC \ N\ <
/\ \.,/ BC \ /\“\..(..Imt
\\\\\\\\ /r H\\\\\ ”» “luplulmw-./ P ‘mmmu
‘\\\\\ \\\\\. o ¢ K.I.um - o
\“.\n " \ vm o _E “v L- \““\ v ) T ]
H IJ_A, \ _' _A o (g o \
A/.Hu‘ \ e /, e ) V,A\
/ Al \
, m \ \ -5 * O /N
ll\\ ' , \ \
b .\‘\ A\...\ \0 \lv f— - ” \ /
‘ oo h e \ ,
\ vx \\\ [——
/
O\
e ©
, ) (\.\ ©
I\l \\.”V
e : IM- nW \‘\ y, .“n- V{ATIIII...II “mw
ﬂ\ "~ l.rA v \ |  / \\ , \\‘\\.l . .~

%

,w. \_wuu.

f ‘.-]wl \

-
!

S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 22 of 118

Crankcase
Ref # Part Number Qty S/IP/F Description
1 KB-12581-01014 1 Crankcase Assy [Includes Ref No. 2 (Qty 3),
3 (Qty 5),4 (Qty 2), 5 (Qty 5), 6 (Qty 3), 7
2 KB-16851-96260 3 Plug
3  KB-16851-96270 5 Plug
4  KB-15451-96270 2 Plug
5 KB-15261-96010 5 Plug
6 KB-15521-96020 3 Plug
7 KB-15521-96030 1 Plug
8 KB-15261-96160 1 Plug, Expansion
9 KB-05012-00814 2 Pin, Straight
10 KB-15221-33650 1 Pin, Pipe
11  KB-15231-33960 2 Pin, Pipe
12 KB-17331-59190 2 Pin, Pipe
13  KB-15221-33700 1 /P O-Ring
14  KB-15841-73020 1 Drain Cock Assy
15 KB-16851-35010 1 Oil Pump Assy
16 KB-16851-35150 1 S  Gasket, Oil Pump
17 KB-15841-91050 3 Bolt
18 KB-15841-35660 1 Gear, Oil Pump Drive
19 KB-05712-00408 1 Key
20 KB-02783-50100 1 Nut, Flange
21  KB-15841-39010 1 /P Switch, Oll

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 23 of 118

2182 S/N 800,000 - 816,535

Crankshaft, Pistons & Rings

(

/

o
\l/

(M

l_“

\l‘ "
-,,, ‘ ~

\

\§)

F o

Vf

Nt

\

4

7\

.rl l[\_
T— Ir.ll

N

S

7o) 4
- A.A
IIIIII-—'
\ \\ln...uil .___‘-
A \\ P ...UV\V.\.....JU ({n]
VN

“1 /v...\l...ll\\ ﬁ \\\\!../W
\\\\\\ \ \ ,M\ittlwh Lﬁ \.\llll\wy

e
\\\\ A
-

\n Y\ll....r.l\\ —

o _ ey

\\\ “A ﬂ'
o

_.. \\ V
|

&
Q
9
2]
o
o S
:
@)
<r m
P
=
o A
A@N \_ W

JNM““_MM!-..

-.
!..H“\

(




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535
Crankshaft, Pistons & Rings

Page 24 of 118

Ref#  Part Number Qty S/P/F  Description

1 KB-12581-21112 3 Piston (Std)
KB-12581-21912 3 Piston (+0.5 mm)

2 KB-13921-21050 3 Piston Ring Assy (Std)
KB-13921-21090 3 Piston Ring Assy (+0.5 mm)

3 KB-12581-21310 3 Pin, Piston

4 KB-14601-21330 6 /P Cir-Clip, Piston Pin

5 KB-15861-22010 3 Connecting Rod Assy

6 KB-15841-21980 3 /P Bushing, Piston Pin

7 KB-16851-22140 6 Bolt, Connecting Rod

8 KB-15861-22310 3 /P Bushing, Crankpin (Std)
KB-15841-22970 3 Bushing, Crankpin (-0.2 mm)
KB-15841-22980 3 Bushing, Crankpin (-0.4 mm)

9 KB-12581-23010 1 Crankshaft Assy

10 KB-07715-03207 3 Ball

11  KB-15841-24110 1 Gear, Crankshatft

12 KB-05712-00515 1 Key

13 KB-15841-23470 1 S  Bearing, Crankshaft Main (Std)
KB-15841-23910 1 S  Bearing, Crankshaft Main (-0.2 mm)
KB-15841-23920 1 Bearing, Crankshaft Main (-0.4 mm)

14  KB-15841-23480 2 Bearing, Crankshaft Main (Std)
KB-15841-23860 2 Bearing, Crankshaft Main (-0.2 mm)
KB-15841-23870 2 Bearing, Crankshaft Main (-0.4 mm)

15 KB-15261-23480 1 S  Bearing, Crankshaft Main (Std)
KB-15261-23930 1 Bearing, Crankshaft Main (-0.2 mm)
KB-15261-23940 1 S  Bearing, Crankshaft Main (-0.4 mm)

16 KB-15261-23530 2 /P Bearing, Side (Std)
KB-15261-23950 2 Bearing, Side (+0.2 mm)
KB-15261-23960 2 Bearing, Side (+0.4 mm)

17  KB-15261-23540 2 /P Bearing, Side (Std)
KB-15261-23970 2 Bearing, Side (+0.2 mm)
KB-15261-23980 2 Bearing, Side (+0.4 mm)

18 KB-15841-23250 1 /P Collar, Crankshaft

19 KB-15881-23310 1 Slinger, Oil

20 KB-04811-16220 1 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3
...1I_ N, __
©  /
% L.mA
[¢6)
(@]
©
o -
_A.......... Iy /vn_____‘ - \\., -
/1.|..u“u_ m\ / \\\ ll’
/¢ i‘u NV / O \
WL\ @
o O\ x D UL\
,““., }" Ar // “~ L 1 ,m....,.., _O _H /’l
| AN/ >\ A\ \\
oGNP TN
,ﬂ ‘Z,: (0 Vi ww,.
\{ I ,, m",,_ o_._;,..
S—— %, S W — L A _..
RO AN T\0
~—— G~ NG xﬁ N
“ _‘ \.. ,, \ /,. ..}.
--------Hg%---...- ) P o
o
5; Iy
m o
00 =
o
3
oo
o ®
ot
7
52
N O J—

e e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Cylinder Head

Page 26 of 118

Ref#  Part Number Qty S/P/F  Description
1 KB-15841-01750 2 Hook, Engine
2 KB-01123-50814 2 Bolt
3 KB-12581-03042 1 Cylinder Head Assy [Includes Ref No. 4, 5
(Qty 2), 6, 7 (Qty 3), 8 (Qty 3) & 9)]

4  KB-15321-96260 1 Plug
5 KB-15261-03370 2 Plug
6 KB-15261-96010 1 Plug
7  KB-15841-13540 3 /P Guide, Intake Valve
8 KB-15841-13560 3 Guide, Exhaust Valve
9 KB-15841-96020 1 Plug

10 KB-14601-03450 14 /P Bolt, Cylinder Head

11 KB-12581-03310 1 S  Gasket, Cylinder Head

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

J )%

© ‘n

4 4 .Lr.uunun / ﬁ“

o ._.uuv,m.i... " .._

Y— ; / \‘nr..kdqv.

2 A SRV 7 %

~ \m.u ==3

N “““\. ’ ..“_./A. Af / -r \ ,...z K

() i .._.||n|- ,ﬂ R el

g e S

% \ L,IMJ"W”III = I.J,, e mn
\ﬂ.,--,,-! AL Al

‘\ _ .‘ﬂn}.. & ~TY ||ar|:|..;,..-\ ,/
\ / / ‘__-EJ?

\ AI
j(w 4“ _/A,,/f{{”\w /, 1 \ .Y_rm“m“p \\\\\ ©
,,_ nHH,m.HH , / A“ UL
\...nunwuu <

______.

e Lnun,,./

e ——— ERRY

\\H.....“m” .ﬂluanu Hsag. n“ “‘_ . .m-. Q
/el :\ //

EE.
—.
—— .
O w—
)

|
e e i
e i
=y
o\
™
h
kY
i
\
\
\
1
11
(3!
v

-—
e anam—

- b ﬁ ;

2182 S/N 800,000 - 816,535

Differential

._m_m.,,mv %

o

\.4 “.“H“n‘nﬂ-

HIIIIl!IE

_v._.?.

o~

/ am“ o

/
¢

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 28 of 118

Differential
Ref#  Part Number Qty S/P/F  Description
1 717-3220 1 S  Housing Assy, Rear Transaxle
2 721-3015 1 S  Gasket, Rear Cover
3  703-0905 1 /P Plate, Rear Cover
4  717-3217 1 S  Gear Assy, Ring w/Case
5 717-3137 1 Plate, Differential Flange
736-0119 4 S  Washer, Lock, 5/16
710-0573 4 Bolt, Hex Patch, 5/16-18 X 1.25 Lg GR5
6 741-0369 2 /P Cone, Roller Brg
7 716-0133 2 Ring, Retaining, 11/16
8 717-3113 2 /P Gear, Pinion - 10T
9 717-3133 1 Shaft, Cross
10 717-3112 2 Gear, Side - 16T
11  710-3117 4 Bolt, Hex Patch, 3/8-16 X .62 Lg GR5
736-0213 2 /P Washer, Bell, 3/8 Dia
12 710-3119 7 /P Bolt, Hex Patch, 3/8-16 X .75 Lg GR5
736-0213 7 /P Washer, Bell, 3/8 Dia

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 118

2182 S/N 800,000 - 816,535
Distributor & Spark Plugs

Lo

—

\ nné_ H%n -dv.‘m.\ @_ _c \ﬂ
m \\. uu/ /”/ | “\\_ // %z \..vh u,r“ x
\\;_\----,,V,a_m”@ i | IR ,M

/

) --I4G1 L, _m_._ V_...Z \ - . /\
/
s ,: E& ug_i gﬁ Mlc
R
\ \ J.A
N\ W ,.o N\ 3 ?
AN AN RO,
o DA AR WY
~ \, / i N v \ \
Y )\ WY WA 22 WA\ e 2/ \
s NN @ W\ |
, ,u./ v//” V//m .ﬂ.\, y \\ \& ,, / ;
¢ ‘,”Mz“\é,”,, A\ ‘c./ /_,quv. - ,/ | \\..:u\
e by . / g a N
u mm N AR /@\ / \
|..vnsw \m\ N N /Ax../”\m_ /
) CS AN /
/\\.) /V\ - \\
( JVﬂ X\ /
Wy r(' \‘\\|....ll// \
// /UV.W - ‘\\l”” \
) ‘Hm!.i \m\\\“mmmv”\ \

e A I
_ O AAM/”/. \\\‘—'IIV_\ d \

'l

=/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Distributor & Spark Plugs

Page 30 of 118

Ref#  Part Number Qty S/P/F  Description

1 KB-12691-67710 3 S  Spark Plug
2 KB-12581-67720 3 Cap, Spark Plug
3 KB-12691-67510 1 Wire Assy, Center
4  KB-12691-67520 1 Wire Assy, Plug 1
5 KB-12691-67530 1 Wire Assy, Plug 2
6 KB-12691-67540 1 Wire Assy, Plug 3
7  KB-15272-67590 1 Clamp, Wire
8 KB-12581-68800 1 Distributor Assy
9 KB-01123-50825 1 Bolt

10 KB-04013-50080 1 /P Washer, Plain

11  KB-12581-68820 1 Pipe

12 KB-12581-68830 1 Pipe

13  KB-12581-68810 1 Joint

14  KB-01123-50818 1 Bolt

15 KB-12691-68840 1 Cover

16  KB-03024-50510 4 Screw w/Washer

17  KB-04013-50050 4 Washer, Plain

18 KB-12581-68500 1 Housing Kit

19 KB-12581-68630 1 Gasket

20 KB-12581-68650 1 Rotor Assy

21  KB-12581-68670 1 Cap Assy

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 31 of 118

2182 S/N 800,000 - 816,535

Distributor Shaft

Y I S
\. J- e (0%

i~ ey

_ -\I\lli&‘hm_ ,—-h“'..

uy - ) _..\..4
.\A\ u ”
/ r..u-n.- !

-\ll\.-‘
o
(o Rt

<3

A —

\Illlw

‘un-.w!

,ﬁhu_ —

< .

19
-

™

)

I rlll\\A“lg #\IV
\ -
,,,, o

L

\

\

\

,,,, y
/1/ - ....llll.i...A _n v \.\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 32 of 118

Distributor Shaft
Ref#  Part Number Qty S/P/F  Description
1 KB-12581-51650 1 Cover
2 KB-12581-51660 1 S  Gasket
3  KB-01053-50612 1 Bolt
4  KB-15601-96650 1 /P Gasket
5 KB-01023-50614 3 Bolt
6 KB-12584-16030 1 Shaft Assy
7 KB-12584-16180 1 Shatft, Distributor
8 KB-08153-06203 1 /P Bearing, Ball
9 KB-15841-51150 1 Gear, Injection Pump
10 KB-05712-00515 1 Key
11  KB-15841-55450 1 Sleeve, Governor
12 KB-15841-55690 1 Case, Governor Ball
13  KB-07715-00801 32 Ball
14  KB-15261-55470 1 Cir-Clip, Governor Sleeve
15 KB-07715-03217 8 Ball
16  KB-08103-06203 1 Bearing, Ball
17 KB-15841-16320 1 Stopper
18 KB-01023-50612 2 Bolt

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 0of 118

2182 S/N 800,000 - 816,535

Drive Line

\

\‘.h_..n,m
\“\\HHHJWV
y/Z \
e 2, \ 7S B
A 0 \ O Nv & y W -
g - s /
. \\:A -m_\Q R\
...... = M 72 N ,-..w\k W\\L
-V ﬁaua / NoorT
o m-éw‘ X N
. \ww uw v

..J \ e
; vv‘..luri...ur‘,\ < Qyﬂn”h

ﬂ% MUV A

\
[

n h@(\ \M@A\.}Ilﬂnﬂl) I\\“uuM///
A / AR = y/ kv 3\ }En,..v -
NN Y0 @fdm =30
X AM%WWMM!.”HHHN{E("“ o\ _MNH e //

/o \ ) j%m%ﬁ,w iw\--v
o AN \ = ,/W.m,_ww,A f m P /N
A Y A~ BN
o N " \‘\\“uunﬂ,

\ y // \\ ,.

M““ .llllll-.,M”( — \ ‘//1| “\ p \\w // (] et A l“V\
Y / \Nluﬂ\\\ \ e
Aﬁ o e \

- m-v P \ -3 Any,,
o) Ju— :..vH - n_m\mm & /
- \ \_,. m/ 3

A V4 ~ N
&R /
\
vu"“ueuu
(9 -----..A\“.muﬂmv\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 34 of 118

Drive Line
Ref#  Part Number Qty S/P/F  Description
1 717-3312 1 S  Pump, Hydrostatic NOTE: For components
see listing of parts under details of hydrostatic
pump
710-3120 4 Bolt, Hex Patch Lock, 3/8-16 X 1.5 Lg GR5
2 721-3004 1 S Gasket, Front
3 723-3014 1 S  Filter, Ol
4  721-3005 1 S O-Ring, 5/8 OD Tube
5 727-3009 1 /P Connector, 37 Degree
6 727-3027 1 Tube Assy
7 710-3212 4 Screw, Socket Hd Cap, 1/4-20 X 2.0 Lg
8  736-0329 8 S  Washer, Lock, 1/4
9 748-3038 1 Adapter, Pump
10 736-0270 1 /P Washer, Bell, .265 X .75 X .062 Thk
11  710-3220 1 Screw, Hex Patch, 1/4-20 X 1.0 Lg GR5
12 748-3030A 4 /P Coupling, Drive w/O-Ring Groove
13 723-3022 8 /P Ball, Steel, 5/8 Dia Chrome
14 2 Hub, Drive (Order 759-3615)
15  721-3025 2 O-Ring, 2.489 X .070
16  735-3029 2 Boot, Coupling CV-Joint Grease
17  716-0171 1 S Ring, Snap
18 736-0463 4 S  Washer, Flat, .25 X .62 X .052 Thk
19  731-3095 1 S Fan, 10 Blade Hydro
20 1 Shatft, Drive, 22.88 Lg (Order 759-3615)
21  710-3221 4 Screw, Hex Patch, 1/4-20 X 1.62 Lg GR5
22  748-3037 4 S  Nut, Fan, 1/4-20
23  737-3000 2 S  Fitting, Grease
24  703-1862 1 Plate, Coupling Adapter
25 710-3141A 3 /P Screw, Flat Hd Cntsnk w/Patch, M8 X 16 Lg
GR5
759-3615 1 S  Kit, Drive Line Replacement Kit (Includes ref

no. 7,8, 12, 13, 14, 15, 16, 17, 20, 21, & 23)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 35 of 118

2182 S/N 800,000 - 816,535

Electrical

o~ \\ N
\ \\ /MWmmmﬂmm( ~ T T ———
/ \\ u.wﬁwmm oI \
Y~
4 / 77 y
Tz
R MW -A' rv s P —
A\
2

// .mm““

PRSI |
< P
V=S
777 T
’r7 =
'’ RN ~
", —
I{aa S AT
I07 TR el
s PAENLES SN
s
7
W SN
VY Sy
e Hid
THd W]
Ly m.:\
P )
1 ?S»Q:a
YU
P P
\ WS Iy
/ RS S
d N\’ P - uN N,
- e N N
, RSN P T N N
/' [N S o
« P VW e
K -II--...K\ = / A
i~ SN
P \ AN
\ YA \
F o /
I’ i /
Wi/ \
L \
...... B A —
/
=
;—\rls
A / P
[/ T} W ©
W
=
\
wd
J
o
ﬁn
el
T
ade
)
.AH

Q

17
X’ \nv!;:\vvw u\
R
NN TN )

g
f o AT BT T
A i e e |
P Y A
W \
IR 0o
e \
y

/ Ay -

m\\xni!.i. »

<
-
e /
o mA 3.
I F
] -
;/’\5_ o~ :
SN S
2
Py
(T e
I
e
A
-l

e Y s

"B
LA)

Ls 1l

I\ 5 s (L
b & \/ ,”-v“,.u...\ A .” Mm"
RS LY e A

N
mw\‘ (c

%
© P

M )
wwww
_ “m

A VA

,
m ,
) I

,

\
L 7\
e

s X4/ W/ f
? W Ry ,,
.An Amv e,

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 36 of 118

Electrical
Ref#  Part Number Qty S/P/F  Description
1 725-3185 1 Harness, Indicator Wire
2  725-3187 1 Harness, Indicator Adapter (Temperature
Indicator)
3  725-3205 1 Harness, Pedestal
4  725-1365 7 S  Bulb, Indicator
5  725-3159 1 S Hour Meter
6  710-0936 2 Screw, Truss Hd Tapp, #6 X .62 Lg
7  725-3066 1 S  Switch, Reverse
8 712-3052 2 /P Nut, Hex Insert Lock, #4-40
9 711-3259 1 Screw, Switch
10  725-3163 1 S  Switch, Ignition
11 712-3013 1 /P Nut, Ignition Switch
12 759-3476A 1 S  Key, Ignition (Set of 2)
13 725-0893 1 S  Switch, PTO
14  712-3014 1 /P Nut, Hex, 1/2-27 X .100 Thk
15 725-3191 1 S  Switch, Interlock
16  735-3036 1 Boot, Switch
17  725-3167 1 S  Switch, Snap Mount - Normally Open (Black)
18  725-3019 1 Cable Assy, Tail Light
19  725-3020 1 S  Bulb, Tail Light
20 725-3018 1 Lens Assy, Tail Light
710-3003 4 /P Screw, Pan Hd, #8-32 X .75 Lg
736-3018 4 Washer, Int-Ext Lock, #8
712-0142 4 /P Nut, Hex Mach, #8-32
21  725-3208 1 Diode Assy

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 118

2182 S/N 800,000 - 816,535

Engine Mounting

L

ch (o o]

/ tllllllll.
AN/ AN .
(Do .-e v Ho )) Ho) AW, % ,,. i @) ~
\_J Y, / A N /”wv / / /
\ . / /
B O\ e
by W\ ‘% - ) ..LnE__Hg
\ W\ ,” \
S \p N AN c
S ,M_(v \ \ Vv o)
0 .--,----...-..mmmw \ 78 / \ N\ A\ O
S / A /. \' \ 0 /”/ Q / 3V ,,”, )
[ ..|||||||..|.Ln.mv /, / / vr /”v // /// +
| iz // \mzku“\ / \““\ /v. (] _A“/ /”” /// w
L "/ N /N A\ AN %
5
© &
\ o
\ &
\ \ :
/ W
\
\
\
ﬂv . N
N A " =
\ N\ \
\ \ ,, 7\
/ ,, 1..... \..‘ \ / =
D ﬂ"g_aer‘m, mm‘ m_\wv +-9 A @ uim. Ny _..mm. -*m.a
”:& ./ ,..k \__// —

m O



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535 Page 38 of 118
Engine Mounting

Ref#  Part Number Qty S/P/F  Description
KB-WG600B-11 1 Engine Assy
1 703-1881 1 Support Assy, Engine
2  710-3005 4 /P Screw, Hex Cap, 3/8-16 X 1.25 Lg GR5
3 736-0169 8 S  Washer, Lock, 3/8
4  703-0959 1 Plate, Engine, LH
5 703-0960 1 Plate, Engine, RH
6 710-3136 8 Screw, Hex Cap, M10-1.25 X 25 mm Lg GRS8
7  736-3076 8 Washer, Lock, 10.2 mm
8 722-3006 4 S Isomount
9 710-3011 4 /P Screw, Hex Cap, 3/8-16 X 2.25 Lg GR5
10 712-3017 4 S Nut, Hex, 3/8-16 GR5
11 736-0227 4 S  Washer, Flat, .390 X 1.50 X .134 Thk
12 736-3072 4 /P Washer, Isomount, .38 X .93 X .110 Thk Hdn
13  726-3008 1 /P Clip, Cable

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 118

2182 S/N 800,000 - 816,535

Exhaust Manifold

g

o] _.-------fi...ml._,u_

ﬂl A/ 3 /.””/
Y ..1

\
\A Y /J >

B —

N

A \
AN

[
U -v\ ,; / /z:;::.:||\p_ )
\\ & o

AN

/
I! \
!.III[IJ_ ._..IIIIIJ e B e g o
I/ /l, A

An. e
,. \ em -

\ ™
.
I,"
.,

o
..”U

-

/

o)

-
‘,W“N.,,
“ e
/
S ¢
NG
/ il Py ,_Np,_ W\ :, V . ~
39) ,,. i, v,,- . ) e
.r& r.; v ..k IV
.,,., y, ﬁ,., /._(v u_;x._ ,\,
}, / 1§ \m‘ /‘_N,
K¢ _h,, \‘.m I
. A .ur yﬁhmv mw.a -

L % B ,./ 7 \

v _‘1 I
J_ 7 .___N ./..J . —_‘“‘& /. hj.
- ,.Lmr N ._ I __.\\.,.

() ;3 3 4_4
NN J
/xw\

¢
Y/

\\\

\\..\y

WWW.mymowerparts.com



2182 S/N 800,000 - 816,535

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Exhaust Manifold

Page 40 of 118

Ref#  Part Number Qty S/P/F  Description

1 KB-15861-12310 1 S  Manifold, Exhaust
2  KB-15861-12350 1 S  Gasket, Exhaust Manifold
3 KB-01023-50618 3 /P Bolt
4  KB-01513-50618 3 /P Stud
5 KB-02056-50060 3 Nut
6 KB-04512-50060 3 S  Washer, Spring
7  KB-01513-50822 4 /P Stud
8 721-3017 1 S  Gasket, Muffler
9 KB-02114-50080 4 /P Nut

10 KB-04512-50080 4 S  Washer, Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 118

N 10
== AN
0y W% _w.,, w
— NV \\WA S .Mm
/ A WY B TR
/7 7 O\ = W &
/ V ,,nw/cv @)
[/ ; O
’ )
i
w
- ™ w
0 S W SNy /
DY . ,/m,%\ =
y “\ WI <r - Q- W N —— 5
7\
/1y \v m
T
Wy 2
o I.-IIIIII..'AA““t \““ m
- //A ‘“\\\ -
/AAA\ /f
¢/
\
\!
7o) \
¥ ™\ N
6 I
? www,,
S8 ““\wv/
S 5 “\\_\\vv \
S8 7\
v, A
O LL m
z )
Vg N
NT Y
o0 C
— O
N LL




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535
Fender & Footrest

Page 42 of 118

Ref#  Part Number Qty S/P/F  Description
1 703-1796 1 Fender
779-3525A 1 Label, Rear Fender

2 703-1797 1 S  Running Board - LH

3 703-1798 1 S  Running Board - RH

4  710-3025 10 /P Screw, Hex Cap, 5/16-18 X .62 Lg GR5

5 712-3009 6 S  Nut, Hex Center Lock, 5/16-18 GR5

6 712-0107 4 S Nut, Hex Patch Lock, 1/4-20

7 736-0270 4 /P Washer, Bell, .265 X .75 X .062 Thk

8 736-0173 4 /P Washer, Flat, .281 X .73 X .063 Thk

9 710-3013 4 /P Screw, Hex Cap, 1/4-20 X .50 Lg GR5
10  735-3030 1 /P Foot Pad - RH
11 735-3031 1 Foot Pad - LH
12 703-1887 1 Support Assembly, Seat

726-0215 2 Tie Strap, Pushmount

13  736-0242 4 /P Washer, Bell, .345 X .88 X .060 Thk
14  712-3010 4 S Nut, Hex, 5/16-18 GR5
15 703-1815 1 Support Bracket, Fender - LH
16 703-1814 1 Support Bracket, Fender - RH
17  710-3025 4 /P Screw, Hex Cap, 5/16-18 X .62 Lg GR5
18 736-0275 4 S  Washer, Flat, .34 X .68 X .062 Thk
19  723-3045 2 Bushing, Snap

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 118

nx-

N n

&

.mmv\\n“

M~ @\ .“mﬂ__ 4 mm )
"v.“ ., \Illllll o

,m“.m_.u_r

2182 S/N 800,000 - 816,535

Flywheel & Starter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Flywheel & Starter

Page 44 of 118

Ref#  Part Number Qty S/P/F  Description

1 KB-12581-25012 1 Flywheel
2 KB-15841-63820 1 Gear, Ring
3  KB-15852-25160 5 Bolt, Flywheel
4  KB-12581-04620 1 S Plate, Rear End
5 KB-01123-50816 10 Bolt
6 KB-12581-68850 1 Support, Cover
7  KB-01023-50610 2 Bolt
8 KB-15852-63010 1 /P Starter Assy
9 KB-01153-50828 2 Bolt

10 KB-02156-50080 2 Nut

11  KB-04512-50080 2 S  Washer, Spring

12 KB-02114-50080 1 /P Nut

13 KB-04512-50080 1 S  Washer, Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

[o0] ~
Z / Mmm,
o i
: 4 Fe
v ! / 5 o o \N
a® A =S \ > ® @ \ NES—
N \ o\ \ \ y
NN/ T\ /!
/7 S =\ J
1 mm /
A\ 557
\ \ __\
T
hluml T ,"/7// /xm.‘ \
)
D\
e
“5
/
2 f
6., T —
@ m%“y”u“m.
m \\ \ \ \> \ ?
=] \ \ / / /// //.// \“ Q@ / _v
% \ \ A /H/ \ ¢ “‘ kiih.. J \o ||||||||||
{ A / / } /N- \ g Ve o = )
m / \ v Y ————— e \ \
D o // \ / co s \.‘w /
& m T, p— uay_//._ \ \ -
QL \\ /A
\V/\
\/ \

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 46 of 118

Frame
Ref#  Part Number Qty S/P/F  Description

1 703-1929 1 Frame Assy
711-3005 2 /P Bushing, Front Axle Pivot Pin
711-3009 1 Hub, Lift Handle Stop
779-3334 1 Label, Do Not Tow

2 703-1726 1 S  Latch Assy, Quick
711-3010 2 S  Pin, Clevis, 3/8 Dia X 1.06 Lg
714-0507 2 S Pin, Cotter, 3/32 Dia X .75 Lg

3  732-3002 1 S  Spring, Latch

4  738-3001 2 S  Bolt, Shoulder
736-3003 2 /P Washer, Flat, .531 X .688 X .054 Thk
736-0272 2 S  Washer, Flat, .510 X 1.0 X .060 Thk

5  759-3532 1 Cover, Frame w/Graphic
779-3532A 1 Graphic, Caution
710-3007 4 /P Screw, Hex Wash Hd Tapp, #12 X .38 Lg

6  726-3008 4 /P Clip, Cable
710-3039 2 /P Screw, Hex Cap, 5/16-18 X .50 Lg GR5
712-3004 2 S  Nut, Hex Flange Lock, 5/16-18

7  723-3042 1 /P Bushing, Snap

8 710-3182 2 Screw, Adjustment, 1/2-20 X 1.0 Lg GR5
712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5

9 703-1943 1 S  Plate Assy, Hitch
710-3000 4 S  Screw, Hex Cap, 3/8-16 X .75 Lg GR5
736-0169 4 S  Washer, Lock, 3/8

10 703-0904 1 S Draw Bar

710-3000 5 S  Screw, Hex Cap, 3/8-16 X .75 Lg GR5
736-0169 5 S  Washer, Lock, 3/8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

- ‘,am‘
—
5 |
5 j S—
3 S S 5
> \ I | ) %
@ o - u ——y. ,
o w ..mm.i_._ Lm , u_ Anm.... ] =)
=44 .._m o _... .... e
A \ \\ mumm,v ﬂuu A Tg]
m\ / o, =
= O
S \ %
fd
‘ nuw?{f-...---i » w
(- 0 N =
=
/ o
o0 W
=
% m—————— .. - W
Lo
B ] .
© \
— <t &3
3 /4
m R . 0 |||..||||...flL( V), N y S\ . \
S Nﬂ_ugr@ : ".W,w,,” NG,
oNo o ] ) .,_ =N
5% v
&5 / _wwmnuw.
NE 7 o /U

(=]
o



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 48 of 118

Front Axle
Ref#  Part Number Qty S/P/F  Description
1 759-3271 1 Axle Assy, Front [Includes Ref No. 2 (Qty 4) &
3 (Qty 3)]

2  741-3005 4 Bushing

3  737-3000 4 S  Fitting, Lube, 3/16 Drive

4  710-3019 1 /P Bolt, Hex, 3/4-10 X 5.0 Lg GR5 w/Hole

5 703-1445 1 S  Knuckle Assy, LH - Steering

6 703-0275 1 /P Knuckle Assy, RH - Steering

7  711-3053 2 /P Tie Rod

712-3001 2 S  Nut, Hex Jam, 3/8-24 GR5
712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5

8 723-3015 2 S Ball Joint, 1/2-20

9 723-3016 2 S  Alignabal End
10 710-3111 2 /P Screw, Hex Cap, 3/8-16 X 1.5 Lg GR5 w/Hole
11  759-3452 1 Steering Lever w/Fitting (Includes Ref No. 3)
12 711-3048 1 /P Pin, Steering Pivot
13 714-0111 2 S Pin, Cotter, 3/32 Dia X 1.0 Lg
14  716-3002 1 Ring, Retaining
15 736-0921 2 S  Washer, Lock, 1/2 Dia
16  712-3012 2 S  Nut, Hex Castle, 1/2-20 GR5
17  736-3027 1 Washer, Flat, .531 X 1.75 X .090 Thk
18 710-3043 1 Screw, Hex Cap, 1/2-13 X .75 Lg GR5
19 712-3011 1 Nut, Hex Castle, 3/4-10
20 714-3001 1 S Pin, Cotter, 1/8 X 1.5 Lg
21  710-0152 1 S  Screw, Hex Cap, 3/8-24 X 1.00 Lg GR5
22 736-3039 1 S  Washer, Flat, .406 X 1.5 X .112 Thk
23  719-3065 1 Arm, Steering
24  710-3083 1 /P Screw, Hex Cap, 5/16-18 X 1.38 Lg GR5
25  712-3009 1 S Nut, Hex Center Lock, 5/16-18 GR5
26 714-3004 2 Pin, Cotter, 3/32 Dia X 1.25 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 49 of 118

2182 S/N 800,000 - 816,535

Front Wheel

lllllJ—_

T

.n..._! et e e ‘

————

\“ .....

e,
", 4l
",
"

oo . \

-~ ~ 1/ \

i \\ mm,zl /I /
A\ / / _,./,. \ /

\“

()
SR\ 7
1111:1...! m\..iu_._.

b
&

I.II
.,
-
.,
.,

Q0

~
"
~
1,,.1
:lgr ”

..............-r

\|m1J
©

)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535 Page 50 of 118
Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3019 2 S  Tire, Soft-Trac, 18 X 8.5 X 8
1 734-3085A 2 Wheel Assy, Front [Includes Ref No. 2, 3, & 4]
2 737-0280 2 S  Fitting, Lube
3  734-3068 2 S  Valve, Tubeless Air
4  777-8680 2 Label, Inflation
5 741-3002 4 S  Bearing, Wheel Ball
6  731-3020 2 S Cap, Hub
7  736-0179 4 S  Washer, Flat, .531 X 1.25 X .100 Thk
8  736-3095 2 S  Washer, Flat, .535 X 1.92 X .060 Thk
9 710-3126 2 /P Bolt, Patch, 1/2-13 X 1.0 Lg GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 118

/o /
/v mw et \\ \ _“w <
\ m '.“- IIIIIII r
'/ “u / o ----.AM - \
/) w. \

/

//
\ ﬂQ

N M ,//

2182 S/N 800,000 - 816,535

Fuel Tank

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Fuel Tank

Part Number

Qty S/P/F  Description

Page 52 of 118

11
12
13

751-3079
751-3008
751-3085
726-0205

751-3071
723-3003

751-3096

KB-12691-43010

751-3082
759-3616

Tank, Fuel
S  Bushing

/P Clamp, Hose

R OONDNBE

el
~~
v

Valve, Fuel Shutoff

Line, Fuel - 24" Lg (Order Bulk Fuel Line Part
No. 759-3330, 10 Ft Lg)

S Cap, Fuel (Order 751-3111)

Gasket, Fuel Cap (Used w/751-3071)

Line, Fuel - 5" Lg (Order Bulk Fuel Line Part
No. 759-3330, 10 Ft Lg)

1 Line, Fuel - 19" Lg (Order Bulk Fuel Line Part

No. 759-3330, 10 Ft Lg)

S  T-Fitting

o

Filter, Fuel
Sensor, Low Fuel
Bushing, Rubber

el
numuwm

WWW.mymowerparts.com

Line, Fuel - 38" Lg (Order Bulk Fuel Line Part
No. 759-3330, 10 Ft Lg)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 53 of 118

2182 S/N 800,000 - 816,535

Gear Case

W)
,,”,
/ll
3\ \uwzm,/,”., N .
e AN\ )
0 S S p
A\ \“9 .W/ AN ™ _..H / / ¥
Y/ NN, .,.\..\a, ) _
o NN~
N, '
_ C. P / NN S _ ,,.,. w [

N

el W |
“‘\1lfltl. V \
f .l””.br.! .M ~
P

2 777 m\\ 2 uw,-m,,..,y,_.‘u?.,,.
\ 2 1748 N ;
/ / Rx (
V4 \“\\ \““mmu.\n AN
e _ \&\ K“\\ FJ!
T m “\, (!l
V4
‘7

y ” - (V) @ -
C ‘_,,_,_ N\ %

...4....J wv /

o P~

U= -
 —r
2

o
&rvllllll=i|-.ﬁé

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 54 of 118

Gear Case
Ref#  Part Number Qty S/P/F  Description
1 KB-12582-04020 1 Gear Case Assy (Includes Ref No. 2 & 3)
2 KB-15261-96020 2 Plug
3  KB-12582-56280 1 Pin
4  KB-15862-04130 1 S  Gasket, Gear Case
5 KB-01023-50618 1 /P Bolt
6 KB-01023-50650 10 Bolt
7 KB-15841-91010 3 Bolt
8 KB-01023-50670 1 Bolt
9 KB-01023-50675 1 Bolt
10 KB-70000-15241 1 /P Element, Filter
11  KB-15241-32290 1 Joint, Pipe
12 KB-15841-94010 1 Washer, Plain
13  KB-07715-03211 1 Ball
14  KB-15841-36950 1 Spring
15 KB-15841-36930 1 Seat, Valve
16 KB-04811-06130 3 /P O-Ring
17  KB-15877-04140 1 /P Seal, Ol
18 KB-01053-50608 1 Bolt
19 KB-15601-96650 1 /P Gasket
20 KB-19461-83340 1 Cover
21  KB-19461-88130 1 S  Gasket
22  KB-15221-88210 3 Stud
23  KB-02056-50060 3 Nut
24  KB-04512-50060 3 S  Washer, Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 55 of 118

2182 S/N 800,000 - 816,535

Governor

;w,__.:...n_ L“

("

0ry " _“_uu__q
...- ......\!. W/, _.nu

Ty . F
,_e .‘...,g_‘.\.

Ty _“..é _

_ﬂ

--IIIIIIIIJ"

0

—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 56 of 118

Governor
Ref#  Part Number Qty S/P/F  Description
1 KB-12581-56100 1 Shaft, Governor Lever
2 KB-12581-55870 1 Spring
3 KB-12581-55810 1 Bearing #1
4  KB-12581-55820 1 Bearing #2
5 KB-12581-55830 2 Cir-Clip
6 KB-12581-55850 1 Seal, Ol
7 KB-12581-56310 1 Support, Shaft
8 KB-15841-57210 1 S  Gasket
9 KB-01023-50618 2 /P Bolt
10 KB-12581-56330 1 Cover
11 KB-12581-56340 1 Gasket
12 KB-01053-50622 2 Bolt
13 KB-01053-50612 2 Bolt
14  KB-15601-96650 4 /P Gasket
15 KB-12581-56110 1 Lever, Governor
16 KB-02114-50080 1 /P Nut
17 KB-04013-50080 1 /P Washer, Plain
18 KB-04512-50080 1 S  Washer, Spring
19 KB-12581-56350 1 Rod, Governor
20 KB-12581-56390 1 Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535
Governor Control Plate

Page 57 of 118

o

m___ __

] ...........@_
,

27 b

“\
,......____u__...u, /

\_ \ \

‘. -

e}

e

",
o
',
IIII
W,
i ‘

B A Y g,

——t

1 |y g e 8y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Governor Control Plate

Page 58 of 118

Ref#  Part Number Qty S/P/F  Description

1 KB-12581-56410 1 Spring, Governor
2 KB-12581-57010 1 Control Plate Assy
3  KB-03014-50635 1 Screw, Pan Head
4  KB-02014-50060 1 Nut
5 KB-13621-93410 1 Screw
6 KB-13641-56860 1 Spring
7  KB-12581-57040 1 Control Lever Assy
8 KB-12581-57240 1 Collar
9 KB-04015-50080 1 Washer, Plain

10 KB-01518-50820 1 Stud

11  KB-02114-50080 1 /P Nut

12 KB-04512-50080 1 S  Washer, Spring

13 KB-01023-50614 1 Bolt

14  KB-12581-46810 1 Stay, Choke Wire

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 118

2182 S/N 800,000 - 816,535
Governor Fork Lever

\
O\

)

/

| o

=
B

‘1.'. "

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Governor Fork Lever

Page 60 of 118

Ref#  Part Number Qty S/P/F  Description
1 KB-12581-56050 1 Fork Lever Assy
2 KB-12581-56040 1 Lever, Fork
3 KB-15261-66410 1 Bolt
4  KB-04512-50050 1 Washer, Spring
5 KB-15841-56230 1 Holder, Fork Lever
6 KB-12581-56150 1 Shaft, Fork Lever
7  KB-01023-50635 2 Bolt

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 61 of 118

2182 S/N 800,000 - 816,535

Head Cover

mmm Yrthmmmememee (3

. mm, O — e
N
.

i.’

A
w f
i
"y

_!l
I

w

_—.hnv ARy
‘.l'

A

(I

3
/

\\ ,\

™ <

e (p—

< O\

/ R

o t
- S
Ap— | el e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 62 of 118

Head Cover
Ref#  Part Number Qty S/P/F  Description
1 KB-15841-05550 1 Joint, Breather Pipe
2 KB-15841-05140 1 Plate, Breather Element-1
3 KB-15841-05150 1 Plate, Breather Element-2
4 KB-15841-05670 1 Element, Breather
5 KB-15841-05370 1 Breather, Oil Shield
6 KB-03024-50510 2 Screw w/Washer
7 KB-15841-05510 1 Pipe, Breather
8 KB-15841-05590 1 Clamp, Pipe
9 KB-02114-50080 1 /P Nut
10 KB-04013-50080 1 /P Washer, Plain
11 KB-15862-14510 1 Cover, Cylinder Head
12 KB-16861-14520 1 S  Gasket, Head Cover
13  KB-15841-14620 3 Nut, Cap
14  KB-15601-96650 3 /P Gasket
15 KB-38430-21410 1 S Plug
16 KB-04811-50300 1 /P O-Ring
17 KB-12581-87110 1 Label
18 KB-19426-87900 1 Label, Ether Caution
19 KB-19426-87880 1 Label, Antifreeze

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 63 of 118

2182 S/N 800,000 - 816,535

Hood & Grille

S wn.... /

/ ey, “ e N
i 4 P

/v - ,,.{Lm\

e

_mw?!i . N

Feee— )

_/ S JﬂWW\ \\\ d / Afuhlll.lr

s S

e

g N A

\ AN
™~ \\ /\ .

PN R
nlgniu.\v \w/ \\ III ./IV/K

~
& g o7 ]

o

—

v\ .|t|\|\N.nnv
N /

P A A A ]

\ ”W%%%mwﬁ / / s
\ \ H%W//Wﬁ!./mw 45

%ﬂ? i HV o [T o~

{
[V P
< N\
/

,W,

o
- \\\ \\\
-

hf-------;au

r-— \, II

N \A,””
b \ / \\\“\ ,,wvv\ /
S ey
e/
R [ “ \ /% HHH\\\ ‘
\w&l.. ALI\LA \

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535 Page 64 of 118
Hood & Grille
Ref#  Part Number Qty S/P/F  Description
1 703-1951 1 Pedestal
2 712-3044 2 Nut, Wing, 1/4-20
3 736-0463 10 S  Washer, Flat, .251 X .62 X .052 Thk
4  703-1954 1 Panel, LH Side w/Slots
5 703-1953 1 S  Panel, RH Side w/Cutout & Slots
6  759-3568 1 Graphics Kit, LH Side Panel
759-3569 1 Graphics Kit, RH Side Panel
7  710-3002 4 S  Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
8 736-0119 4 S  Washer, Lock, 5/16
9 703-0008 2 /P Retainer, Grille Housing
10  731-3099 1 Grille, Insert
11 731-3102 1 S  Grille, Lens
12 759-3527 1 S  Grille w/Label
779-3535 1 Label, Light
13  703-1829 1 S  Hinge Assy, Hood
14  710-3214 4 /P Stud, Double Ended
15  712-0107 4 S Nut, Hex Patch Lock, 1/4-20
16  703-1856 1 Plate, Hinge
17  710-0748 6 /P Screw, Pan Hd Tap, #12 X .50 Lg
18  731-3089 1 S Hood
19 779-3536 2 S  Graphic, Cub Cadet Script w/Studs
726-3047 6 S  Retainer, Push Nut
20 710-3217 1 /P Screw, Truss Hd Mach, #8-32 X .38 Lg
21  732-3063A 1 Clip, Hood Latch
22  736-0310 1 /P Washer, Flat, .16 X .38 X .045 Thk
23 712-3072 1 S Nut, Hex Keps, #8-32
24 711-3296 1 S  Pin, Latch
25  710-0286 2 /P Screw, Phillips Hd Truss Mach, 1/4-20 X .50
Lg
26  736-0211 2 S  Washer, Flat, .285 X 1.25 X .060 Thk
27  703-1955 1 Bracket Assy, LH Panel Mtg
710-3013 2 /P Screw, Hex Cap, 1/4-20 X .50 Lg GR5
736-0329 2 S  Washer, Lock, 1/4
712-3006 2 /P Nut, Hex, 1/4-20 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 65 of 118

2182 S/N 800,000 - 816,535

Hydraulic Cylinder

\.\o
. _7 A,. .
L0 1 ot ] ../_m Ay
" o, Ny \\ ““u -
SR R
- VR v o
N \\\ \\ - I.,
o ‘\ P N
w
3 __, ‘h V v_
I!ll\\\ /
III!IIII\\\‘

(o]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535 Page 66 of 118
Hydraulic Cylinder
Ref#  Part Number Qty S/P/F  Description
759-3431 1 /P Kit, Hydraulic Cylinder Seal (Includes Ref No.
1,2,3,4&5)
1 1 O-Ring, 2-1/8 X 2-1/2 X 3/16
2 1 O-Ring, 3/4 X1 X 1/8
3 1 O-Ring, 2-5/16 X 2-1/2 X 3/32
4 1 Seal, Hydraulic Cylinder Piston Rod Wiper
5 1 Retainer, Hydraulic Cylinder Front Head
6  717-3005 1 /P Cylinder, Hydraulic

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 67 of 118

2182 S/N 800,000 - 816,535

Hydraulic Lift Valve

\
e

\__ \wT._ y P~

um\
_m ﬂm.\

L _

o

)
‘u.a.,. e

\ \ _\._. N
/ TN /
/
‘_n uw \.,_

y
_.m

i

G

ypu——

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535 Page 68 of 118
Hydraulic Lift Valve
Ref#  Part Number Qty S/P/F  Description
717-3308A 1 /P Hydraulic Valve Assy
759-3512 1 Kit, Valve Rebuild [Includes Ref No. 1, 2,3, 4,

5,6, 7 (Qty 3) &8 (Qty 6)]

1 710-0192 1 /P Screw, Truss Mach, #10-24 X .38 Lg
2  736-0400 1 S  Washer, Flat, .218 X .62 X .063 Thk
3 716-3016 1 Ring, Int Snap, 1.023 Dia

4  711-3288 1 Cup, Centering

5 732-3059 1 Spring, Comp, .50 OD X .76 Lg

6  736-3008 1 S  Washer, Flat, .344 X .75 X .105 Thk
7  721-3022 2 O-Ring, .424 X .103 Dia

8 721-3021 4 S O-Ring, .301 X .070 Dia

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 69 of 118

/
&

\

\
,,,
\

/

To)
1)
o
9

[%2]
o0 =
¢ 9
o T
%0
g
o E
©
=z ©
=
3
®=
NI

™

77
oy ‘/M
LR

®
\,

\nmw 7

rﬂv.||||l||!A‘A

) D=

AAMM\\1 AanAriillll_n.I_
‘V .n,u. mmvu -

Nl

i

=
o P (= N
2—(

) A
4

-

e}
.

m)))) ) EE——

\
// (o))
‘-lll“"'v _.-(II.
“WHH.--;W/ \ /N
/ / /

owerparts.com

[ >4
T
T
e Y
l ™
. T
T T e
- S P
T e
T
e o

-

/ \ _HAA\.N{\\..
;unmuxmdmmmv A,."nww‘\

e



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Hydraulic Lift/Controls

Page 70 of 118

Ref#  Part Number Qty S/P/F  Description
1 731-3100 1 S Handle, Valve
779-3534 1 S  Label, Lift Handle
2 710-0749 1 S  Screw, Hex Cap, #10-24 X 1.0 Lg
3  712-0998 1 /P Nut, Hex Center Lock, #10-24
4  713-3000 1 S  Link, Chain
5 717-3308A 1 /P Valve, Lift (For component parts see
breakdown under hydraulic lift valve)
6  736-0329 5 S  Washer, Lock, 1/4
7 710-3218 1 Screw, Socket Hd Cap, 1/4-20 X .62 Lg GRS
8 721-3021 2 S O-Ring, .301 X .070 Dia
9 703-1803 1 S  Clamp, Double
10 727-3046 1 Hose, Cylinder-Contracting
725-0157 1 /P Strap, Tie
11 727-3045 1 Hose, Cylinder-Extending
12 710-0751 2 /P Screw, Hex Cap, 1/4-20 X .62 Lg GR5
13  736-0270 1 /P Washer, Bell, .265 X .75 X .062 Thk
14 710-0641 2 /P Screw, Hex Cap, 1/4-20 X 2.25 Lg
15 703-1801 2 Bracket, Valve Mtg
16  712-3006 4 /P Nut, Hex, 1/4-20 GR5
17  717-3005 1 /P Cylinder, Hydraulic (For component parts see
breakdown under hydraulic cylinder)
18  727-3006 1 /P Elbow, 90 Deg w/O-Ring
19  721-3002 2 /P O-Ring, 1/4 OD Tube
20 727-3007 1 /P Elbow, 45 Deg w/O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

&3 —

(O Y

-

p—)

VSR 1

Sy \ mmwv..r.llllllll. ...uw
MW Lr \ .

AN \ mlw

Yy m .._
g AN

\
IIIIIIII ! /;;

e
=

Page 71 of 118

mw
=

APP———" ¢
| ‘e <
\ U-

A“HMHHT\

e n{ﬂ% _w/

s —

\ - —

N 0 & N\—ry——""0

- .II...IIIIJYAUMW _ AN o m{llHHHH“.....ﬂ mm_mv ‘,n 3 \\\llﬂnw
N

[=)]

%« m,,u !
mmmw,/

/4! \

(9] v m—————]

WWW.mymowerparts.com

.

.a-
—
- i
R st N ="
= T ="

o o

N
=

e
N 5

L WY w

- L
&,
IIIII

2182 S/N 800,000 - 816,535

Implement Li

[ e — > "D
et



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535
Implement Lift

Page 72 of 118

Ref#  Part Number Qty S/P/F  Description
1 703-0838 1 Lift Assy, Rockshaft
715-3020 2 Pin, Slotted Roll, 3/8 Dia X 2.0 Lg
2 703-0854 1 S  Rockshaft Assy
3  703-0268 1 Bracket, Lift
4  711-3030 1 Pin, Clevis, 1/2 Dia X 2.172 Lg
736-0108 1 S  Washer, Flat, .510 X .75 X .033 Thk
714-0115 1 S Pin, Cotter, 1/8 Dia X 1.0 Lg
5 703-0176 1 /P Pin Assy, Lift
6  717-3005 1 /P Cylinder, Hydraulic (For Component Parts
See Breakdown Under Hydraulic Cylinder)
7  738-3008 1 Bolt, Shoulder
8 703-0174 1 Bracket, Cylinder
9 736-3019 3 Washer, Flat, .531 X 1.06 X .134 Thk
10 712-3022 3 /P Nut, Hex Center Lock, 1/2-13 GR5
11  710-3032 2 /P Screw, Hex Cap, 1/2-13 X 1.25 Lg GR5
12 703-0189 1 /P Cam, Lift Handle Stop
13  720-3005 1 Knob, Torque
14  710-0206 1 /P Screw, Hex Cap, 1/4-20 X .88 Lg
15 712-0107 2 S  Nut, Hex Patch Lock, 1/4-20
16  746-3018 1 S  Cable Assy, Indicator
17  738-0255 1 S  Screw, Shoulder, .375 Dia X .181
18 736-0286 1 S  Washer, Bowed Spring
19  732-0357 1 S  Spring, Extension, .33 0D X 1.12 Lg
20 703-1483 1 S Indicator Arm
21 703-1482 1 Bracket, Mounting
728-3012 2 Rivet, Pop, .125 Dia X .419 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 73 of 118

2182 S/N 800,000 - 816,535

Intake Manifold

L

{

\ Ill!l

- lnlllllll“‘

WWW.mymowerparts.com



2182 S/N 800,000 - 816,535

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Intake Manifold

Page 74 of 118

Ref#  Part Number Qty S/P/F  Description

1 KB-12581-11760 1 Manifold, Inlet
2  KB-15531-73340 1 /P Pipe, Water, Return #1
3 KB-12581-11820 1 S  Gasket, Inlet Manifold
4  KB-15841-91010 2 Bolt
5 KB-01023-50650 1 Bolt
6 KB-01023-50625 2 /P Bolt
7 KB-12581-11830 1 Gasket
8 KB-12581-11790 1 Cover
9 KB-12581-11840 1 Gasket

10 KB-01023-50616 4 Bolt

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 75 of 118

n)-.u' [EEE I ——

2182 S/N 800,000 - 816,535

Main Bearing Case

\\\ \\... u_mm
\“Illlru

"
\ f \\Illlll.\

\. .,Y.

‘H\Iln

\IIIJ

mv

__\\ A
T -'L
\u,

‘\

m

/ “_

_,\

I.l

‘._.

‘n..l.._

wm““\ “m_m_ S mn. z
w u\__jn..\ “\

l‘,

_v.,

..._..HH“MH_ D

WWW.mymowerparts.com

.

L
_.._...u

K



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Main Bearing Case

Page 76 of 118

Ref#  Part Number Qty S/P/F  Description
1 KB-15841-04090 1 Case, Main Bearing
2 KB-15841-04540 2 Bolt, Bearing Case
3 KB-15841-04360 1 S  Gasket, Bearing Case
4  KB-15841-04810 1 Cover, Bearing Case
5 KB-12581-04460 1 S Seal, Ol
6 KB-15841-04820 1 S  Gasket, Bearing Case Cover
7  KB-01023-50620 8 Bolt
8 KB-01023-50622 8 Bolt
9 KB-15841-04040 1 Main Bearing Case Assy 1
10 KB-15841-04540 2 Bolt, Bearing Case
11 KB-15861-04050 1 Main Bearing Case Assy 2
12 KB-15841-04540 2 Bolt, Bearing Case
13 KB-15841-04562 2 Bolt, Bearing Case

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 77 of 118

2182 S/N 800,000 - 816,535

Muffler

(o
f
\\
/ . O
HESET, _\ (@) Qe
“nuumww.. \w . \ _\
=9 . .\ l |
WIVIIII..M AIAMIIII”MH“A mm _ Am w.-

/

_Amm.-m_h“uﬂ

Y
.,.@w\-, \

\\ \\A\K} ...,I
A RRY
An. ‘ﬁ A WW, _,,.MM
,”” ,,
,,, ,_.‘
//ar ‘.)

WWW.mymowerparts.com

Ly ....llllllilavAnL_ —



2182 S/N 800,000 - 816,535

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 78 of 118

Muffler
Ref#  Part Number Qty S/P/F  Description

1 KB-12582-12110 1 /P Muffler
2 KB-66811-54510 1 /P Cover, Muffler
3 KB-12581-12650 1 Cover, Muffler Pipe
4  KB-01202-50612 4 /P Bolt
5 KB-04013-50060 4 S  Washer, Plain
6 KB-66711-54550 1 /P Cover, Muffler Flange
7 KB-66711-54560 1 /P Cover w/Nut, Muffler Flange
8 KB-01153-50628 2 S Bolt
9 KB-04512-50060 2 S  Washer, Spring

10  KB-02014-50060 2 Nut

11 721-3017 1 S  Gasket, Muffler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 79 of 118

2182 S/N 800,000 - 816,535

Oil Pan

.\..wr.. /..

/|m11 ",
~ H — ..-.,.a-nmg..r..i--ll-. ol
// \ma.
// __“..u_ mw \
\ .“_‘%
Wt w‘ { \
f...\f “\‘ / ___\
) / [ \&m“hm‘\ ) \‘____‘
N A 4
W) AN ,,v”, 2% \
A AN \
gt s ....l”..lum./w —~ I I /vv,, — )
P vy mmm X / / u_f//v.... a ﬁ“ S
[padr
-V N g
) )
r)ﬂf
\
\
\ /
) 0 LD /
-\ \
o0
\
/
\ /
\/
' /A
A
\
/ .
.,,_‘ \\\ ‘__

I F \\ A
A_/ f \\““\ -y
-“.ul honiptt
=

__......““\

e =

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 80 of 118

Oil Pan

Ref#  Part Number Qty S/P/F  Description
1 KB-15862-01500 1 Oil Pan Assy
2 KB-01754-50610 18 Bolt, Flange
3 KB-15221-33750 1 Plug
4  KB-15109-33660 1 S  Gasket
5 KB-16851-32110 1 Filter, Oill
6 KB-04811-00160 1 S O-Ring
7 KB-01123-50814 1 Bolt
8 KB-15852-36410 1 Gauge, Ol

WWW.mymowerparts.com



Page 81 of 118

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Pedestal, Instrument Panel & Engine Controls

2182 S/N 800,000 - 816,535

\ khﬂM“flh“I
\\ -~ AMWII b
{y/ AR
£ _m“ SYNOR

",
\ . ./ﬂM I(mNW\V.II

.
"~

\HHH””:III .
- V/aS S N
~ Vs SN
. \ /2 \ /HHII,I
,V\ \\ > /.,”H R
V4 JEA
“\\\ / \AMWW“\“\ /nw, IIIHHI,/ I./III\\\\
A/ o AN
\ )Y
, / V /ﬂ”ﬂHIII
\ WY e 7
\ )/ / s V / \ PN =\
/ \ \ \ g \ \ \ P S “n \._m
N~/ /AN )7
<t 9 A _ \ mmw\:\ / 4 ‘A NN M\wxm“\\ /
~_ L7 N/ AN AN ) .
S \ f@w\ SN . 0 @ v
7 N SR /-
») SN, by SN N 2CN, 5
‘“murm\ |||||||||||||||| HW%/H// R/ / ) ///”..ll \\. o \\\M“.\mmww\‘\
7 ) R N/ g/
\ — / NN N L W AN
\ , [ NN DF P I \
\ \m,.\“ e} AN e Ryprommmm )
\ mL,\ _ VNN g
P,W\ \mmwu, S N
| S -
Amnw M%MWW!/II "
Qe o

PR N

—~~
[(ChpAs S
N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Pedestal, Instrument Panel & Engine Controls

Page 82 of 118

Ref#  Part Number Qty S/P/F  Description
1 731-3096 1 S Panel, Instrument
2 746-3031 1 Choke Cable w/Nut
3  710-3009 5 /P Screw, Pan Hd Cutting, #10-24 X .75 Lg
4  779-3509 1 Label, Dash
5 703-1951 1 Pedestal
6 710-0709 2 Stud, Self Clinching
7 712-3071 2 S Nut, Hex Keps, #10-32
8 703-1980 1 Control, Throttle
9 731-3106 1 S Knob, Throttle
10  710-3217 1 /P Screw, Cross Rec Truss Hd, #8-32 X .38 Lg
11  712-0142 1 /P Nut, 8-32
12 703-1961 1 Bracket, Harness
13  710-3013 2 /P Screw, Hex Cap, 1/4-20 X .50 Lg GR5
14 712-0107 2 S Nut, Hex Patch Lock, 1/4-20

WWW.mymowerparts.com



Page 83 of 118

’

e,

\ \ \ I
/ i ) / 7 o= N
\\ & ‘.Amrw._m_vn..i! & / / A& /w/yi!.inn! o
T \ ‘ (S - \ o
PR AN \
; 2 / D
il o urA” . Y A \.mwnlnnn |mmy |||||| -
_—Mmm/ O ‘gw,. ™ © \ AN / / B o
o |||..||||......iwgmmmumm 74 Ve
An““....ll lnu.ll! / / < ‘
~ ,

ez Ny
&

7 N / o \\ e
:/A /WWV / = ,whv \/0
)] .\

\

P

7
A

™~ ~= / \ &
, | VAN <y ¥4
...... / Y&\ &
/ / =

m

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

0

) I.//I/

fa) AT

= A)/C s

3 2,

< ,, ke

- o

m nﬂ:/l g Mmoo e / N l.,,m
o D /8
m N — - () (Y u', ’ ~ Nuwwv
% ”ﬂﬂuul\‘ / - ..-AYTW ’
Q 3 e /A

s @\ Y/
] / e 55 ﬁ

= / % nﬂ:

S / \Um.% \

WWW.mymowerparts.c



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535
Power Steering Box Assembly

Page 84 of 118

Ref#  Part Number Qty S/P/F  Description
703-1858 1 Power Steering Box Assy w/Flat
1 712-3057 4 S Nut, Hex, 5/16-24
2 RG-HGF016015-X1 1 /P Power Cover & Check Valve Assy
3 RG-032755 5 Ring, Seal
4 RG-032758 5 O-Ring
5 RG-HGF015008 1 Manifold, Port
6 RG-401443-X1 1 Kit, Spring
7 RG-HGF013001-A1 1 Drive Assy, Hex
8 RG-040147-X1 1 Roller Kit, Needle
9 RG-HGF014000-A1 1 Valve & Ring Assy
10 RG-HGF015000 1 Manifold, Isolation
11 RG-HGF013002 1 Drive Link
12 RG-HGF019008 1 Ring, Metering
13 RG-021347-0112 11 Screw
14 RG-032724 1 Seal
15 RG-HGF014001 1 Cover, Commutator
16 RG-HGF014002-Al 1 Commutator & Ring Assy
17 RG-477301-0034 1 Spacer, Drive Link
18 RG-HGF107000 1 Rotor Assy
19 RG-HGF013000 1 Drive Plate
20 RG-477300 1 Spacer
21 RG-069020 1 Bearing, Thrust
22 RG-032763 1 S  Seal, Face
23 1 Ring, Back-up (Order seal kit)
24  RG-477297 1 Seal, Spacer
25 RG-HGF016001 1 Plate, Upper Cover
26 RG-086125-S10771 1 Input Shaft Assy
27 RG-401465 1 Ring, Retaining
28 RG-028493 1 Washer
29 RG-028495 1 Plate, Retaining
30 759-3572 1 Upper Cover & Tube Assy w/Flat
31 RG-061016X1 1 /P Bearing, Column
32 RG-402405 1 Dust Seal, Column
33 RG-021360-0462 4 Bolt, Special
RG-SK000011 1 S  Kit, Seal [Includes Ref No. 3 (Qty 5), 4 (Qty 5),

14, 22 & 23)]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 85 of 118

2182 S/N 800,000 - 816,535

Power Steering Cylinder & Hydraulic Lines

®
A w-y (

Q

@

Wy, ™~

k..\

| ol
" ————
[

g ©

st

@

®

‘\

/,
- un._“m

/)
_\ y
\\“& y
;

)

o

ffl\\

ts.com

z
A/ M|nu‘-.4

<

WWW.mymowerpar



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535
Power Steering Cylinder & Hydraulic Lines

Page 86 of 118

Ref#  Part Number Qty S/P/F  Description
1 727-3038 1 Hose, Steering, 10.5 Lg
2 727-3037 1 Hose, Steering, 8.9 Lg
3 727-3012 2 /P Elbow, 90 Deg Tube
4  717-3041A 1 S  Cylinder, Power Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 87 of 118

2182 S/N 800,000 - 816,535

TN,

\.....\mw,\v /,,
//
!/
//
\ \“\
o R
v/ &
\ \ / mnflm — N‘:l..}.mgon.ﬂﬁ}.
/ ,,/ = Ir,_n_.m\.u{wm
/ f\\\
0 < /, m&&
2 \
S / \\
S \ /
S \ et
T \
\
2
o \
9 \
7 \
— \
)
= \
3 \

e

N

7)

-
~—
"~

N

rr-

(9}

,

=

i‘x

Q

<

e ! .
Ol D

e e 00

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535
Power Steering Hydraulics

Page 88 of 118

Ref#  Part Number Qty S/P/F  Description
1 717-3308A 1 /IPIF  Valve, Lift
2 703-1802 2 Clamp, Single
3  736-0329 2 S  Washer, Lock, 1/4
4  710-3218 2 Screw, Socket Hd Cap, 1/4-20 X .62 Lg GRS
5 721-3021 2 S O-Ring, .301 X .070 Dia
6 727-3051 1 Tube Assy, P.S. Return - Upper
735-3007 3 S  Spacer, Rubber
726-3020 3 Strap, Lock
7 727-3052 1 Tube Assy, P.S. Aux
8  727-3055 1 Tube Assy, P.S. Return
9 727-3053 1 Tube Assy, P.S. Inlet
10  703-1858 1 Power Steering Box w/Flat (For component
parts see breakdown under power steering
box)
11 727-3056 1 T-Fitting
12 727-3049 1 Tube Assy, P.S. Return - Lower
13  727-3002 2 S  Connector, 37 Deg Tube
14  721-3001 2 /P O-Ring, 3/8 OD Tube

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 89 of 118

2182 S/N 800,000 - 816,535

PTO Clutch

i
"

/ / 5N

/
[

] g
el o
- _n““\\\ \V\\\\

\I..u-

)e

)
ny,

/
, /i .Y_\\“ rarr=)
Ji ,,Am“-..m__mmmnmm&“\ \

= Y,
/™y
{ /

e
e
8\

0

ol

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535 Page 90 of 118
PTO Clutch
Ref#  Part Number Qty S/P/F  Description
1 717-3313 1 S/F Clutch, PTO
725-0157 1 /P Tie, Cable
2 710-0191 1 /P Screw, Hex Cap, 3/8-24 X 1.25 Lg
3 736-0169 1 S  Washer, Lock, 3/8
4  736-3096 1 Washer, Flat, .411 X 1.5 X .25 Thk HDN
5 719-3083 1 Shaft, Stub
6 710-3137 7 Screw, Hex Cap, M8-1.25 X 20 mm Lg GR5
7  736-0119 5 S  Washer, Lock, 5/16
8  736-0242 2 /P Washer, Bell, .345 X .88 X .060 Thk
9 703-1874 1 Bracket Assy, Torque

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 91 of 118

2182 S/N 800,000 - 816,535

Radiator & Hoses

o %vy;nnnunn;hy
s
y
‘\\ LY )
/ ~
\ /
_— .na IIIII..L.I/
2 / TN/
; N \\\\, -/ <t \. i nm“
w ._mrv vy /v.\\\ o~/ o ¢
o 02X N v—a
mm. \\\ hm...ummu// \N\\m\ /v_\\\\.“‘”m!i.i_lu mhmm \ m mm"
~ g \\\\ 4\ < \\\.A(\V nj\ = ;_V \x
\\\ V \\ mmmmmﬂgw - \“\ /.
0 ) s
)7 s e
|||||| . 7 , §
) 18D
““n rrnuguwm \ m @,T- - u\.@m;asaﬁnwu\
B s/ ,1,.\“\-1‘. Y
Y -II:...CK\,!\.\\ m mw“ / fu;__a l.w‘ % D h umlmv
,”"\mmuwmmuuuunmmmmmummmmmmmmm 14 \ /)
|1\\ ©

\\“..“\nill!.l
7

- \ /7

—/
m ,N ,N.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Radiator & Hoses

Page 92 of 118

Ref#  Part Number Qty S/P/F  Description

1 703-1855 1 Mount, Radiator
2 703-1889 2 Track, Screen
3 703-1962 1 Brace, Radiator
4  703-1967 1 Heat Baffle Assy
5 710-0751 1 /P Screw, Hex Cap, 1/4-20 X .62 Lg GR5
6  710-3008 2 /P Screw, Hex Cap, 5/16-18 X .75 Lg GR5
7  710-3140 4 Screw, Hex Cap, M6 X 14 mm Lg GR5
8 710-3219 2 Screw, Hex Cap, M10 X 30 mm Lg GR8
9 712-3006 1 /P Nut, Hex, 1/4-20 GR5

10 712-3010 2 S Nut, Hex, 5/16-18 GR5

11  723-3046 7 Strip, Trim

12 735-3037 2 Flap, Radiator Air

13  736-0119 2 S  Washer, Lock, 5/16 Dia

14  736-0270 4 /P Washer, Bell, .265 X .75 X .062

15 736-0329 1 S  Washer, Lock, 1/4 Dia

16  736-0407 2 Washer, Bell, .45 X 1.0 X .062

17  750-0664 2 Spacer

18 KB-12581-72060 1 Radiator

19 KB-19462-72942 1 Radiator Hose, Upper

20 KB-15861-72852 1 Radiator Hose, Lower

21  KB-15861-72330 1 Shroud, Fan

22  KB-15272-72020 1 /P Cap Assy

23  KB-15231-73110 1 /P Cock, Drain

24  KB-15231-96690 1 /P Gasket

25 KB-15861-72710 1 Pipe, Water Overflow

26  KB-15409-94610 1 Label, Radiator

27  KB-09318-89030 1 Clamp, Hose

28  KB-15841-72960 3 Band, Pipe

29 KB-19426-87880 1 Label, Antifreeze

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

el
0 ¥
—
©
™
o
)
o)
©
(a
/_
\
\ ..,V,--w-_.
=, , ).\HH 3
=" 4 <

~ —
~ /o ™
A fov )
wm \\\\\ \\_MM\
e
P i - / IIIIIIIIIIII .
00 <=
A
P Cl \
- N g
o '“ﬁlnvl.m, p \\“\I.. < J _.
o TR TR

O e,
,, - .....iy Am__ w, /S

V / _u_u_ \\\\MMMIM

RSN\,

Ny G v,

/ .,Pﬂ)stﬁ,ci. KL,W _“ Y I v..uylllll.nlw_?. \‘

\ \ Zo S =2 Ay

/ © .u..i.iuim..,r.u..v y \m nmma ||.ﬂw_2\
-ff#l-u.r e i

\ [ Eﬁ 3 [ e
. S

!

iy
_ ||||V N \ \‘ N o A / nmg \
N w A \x \L,rn pe ".mru“”'wn,mu. ’ X
// ﬂ‘l Aﬂ, I llll\},/\un IGHN “ mm __/

vﬂﬂ--nu-.._ ..A.._, N

i : , m
e — Y
,,mw S /,,, . ,, /Vnw \ _.“\ \

)

/

R,

2182 S/N 800,000 - 816,535
Rear & Adapter Housing

PN g w

-

—— - JR—

B

\\“..Hu/n.innli [y
- ..“
A s &vr |||||| ™

&

Ml \ V.

,
e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535
Rear & Adapter Housing

Page 94 of 118

Ref#  Part Number Qty S/P/F  Description
1 717-3220 1 S  Housing Assy, Rear Transaxle (Includes Ref
No. 2 & 3)
723-3034 1 Gasket, Eliminator, 24 cc Tube
723-3036 1 Primer, Gasket, 6 oz Can (For use with
723-3034)
723-3035 1 Remover, Gasket, 12 oz Can
2 717-3123 2/AR Shim, Rear Bearing Cup, .004 Thk
717-3124 2/AR Shim, Rear Bearing Cup, .014 Thk
717-3125 2/AR /P Shim, Rear Bearing Cup, .007 Thk
3  741-0370 1 Cup, Roller Bearing
4  741-0371 1 Cone, Roller Bearing
5 717-3070 1 /P Shaft, Bevel Pinion NOTE: Proper selection of
Ref No. 12 is required when replacing
717-3070. R
6 716-0138 2 /P Ring, Retaining, 1.312 Dia
7 717-3126 1 Gear, Reduction - 68T
8 717-3202 1 Housing Assy, Adapter w/Cup (Includes Ref
No. 9)
9 741-0372 1 S  Cup, Roller Bearing
10  741-0373 1 S Cone, Roller Bearing
11 717-3127 1 /P Retainer, Front Bearing, .125 Thk
717-3128 1 S Retainer, Front Bearing, .119 Thk
717-3129 1 /P Retainer, Front Bearing, .113 Thk
717-3130 1 /P Retainer, Front Bearing, .107 Thk
717-3131 1 S  Retainer, Front Bearing, .101 Thk
717-3132 1 /P Retainer, Front Bearing, .131 Thk
12 726-0216 1 /P Plug, Expansion, 2.12 OD
13  715-0146 2 Pin, Dowel, 3/8 Dia X 5/8 Lg
14  736-0141 6 S  Washer, Spring, .445 X .75 X .017 Thk
15 710-0850 2 Screw, Hex Cap, 7/16-14 X 2.5 Lg GR5
16  736-0226 2 S  Washer, Flat, .46 X .875 X .060 Thk
17  710-0844 4 Screw, Hex Cap, 7/16-14 X 1.75 Lg GR5
18  737-0177 1 /P Plug, Drain NOTE: Use Teflon Sealing Tape
19  759-3430 1 Shim Package [Includes Ref No. 20 (Qty 3),
21 (Qty 4), 22 (Qty 2) & 23 (Qty 2)]
20  717-3097 1 S  Shim, Bearing Retainer, .004 Thk
21 717-3098 1 S Shim, Bearing Retainer, .007 Thk
22  717-3099 1 /P Shim, Bearing Retainer, .014 Thk
23  717-3100 1 /P Shim, Bearing Retainer, .028 Thk
24  717-3203 2 S Retainer Assy, Bearing w/Cup (Includes Ref
No. 25)
710-0514 6 /P Screw, Hex Cap, 3/8-16 X 1.0 Lg GR5
736-0169 6 S  Washer, Lock, 3/8
25  741-0400 2 Cup, Roller Bearing
26  727-3047 1 Tube, Dipstick NOTE: Use Teflon Sealing
Tape
27  703-1932 1 Blade Assy, Dipstick
721-0194 1 O-Ring
28  703-0833 1 Trans Mtg - LH

Bracket
WWW.mymower parte.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535 Page 95 of 118
Rear & Adapter Housing

Ref#  Part Number Qty S/P/F  Description
29  703-0832 1 Bracket, Trans Mtg - RH
30 710-3118 8 /P Bolt, Hex Patch, 3/8-16 X 1.0 Lg GR5
31 736-0169 8 S  Washer, Lock, 3/8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 96 of 118

2182 S/N 800,000 - 816,535

Rear Axle Carrier

.uﬂ AVIVI.\R e

[ /y\ { ..v./..h\\\
L ,/ % Sy .-..AT\\

.
-— .m!..l..l.....l..ll....r. lmnw_
N Aﬂ i

g
I.Y.I.HU var

.
.,

P e

Ve "

1 m\....,.,w\ A
Gt /NN

7L ,_v \

y,wv. ,.,,”,-U.mm;.,

e E

p— 4 —

N
\
“\

\ g

’Il-
oy,
-

"\ €

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535
Rear Axle Carrier

Page 97 of 118

Ref#  Part Number Qty S/P/F  Description
1 703-1788 2 Carrier Assy, Rear Axle (Includes Ref No. 2, 3
& 4)
736-0213 8 /P Washer, Bell, 3/8 Dia
736-0169 4 S  Washer, Lock, 3/8
710-3116 4 /P Bolt, Hex Patch, 3/8-16 X 2.5 Lg GR5
710-3115 4 /P Bolt, Hex Patch, 3/8-16 X 3.0 Lg GR8
710-3124 4 Bolt, Hex Patch, 3/8-16 X 2.25 Lg GR5
2 721-3020 2 S Seal, Ol
3 716-3015 2 Ring, Retaining
4  741-3033 2 S Bearing, Ball
5 721-3014 2 /P Gasket, Carrier
6 703-1806 2 S  Axle Assy, Rear [Includes Ref No. 7 & 8 (Qty
5)]
7  703-1500A 2 /P Disc, Brake
8  710-0852 10 /P Bolt, Lug
9 716-0136 2 /P Retainer, E-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 98 of 118

-

.

WWW.mymowerparts.com

2182 S/N 800,000 - 816,535

Rear Wheel




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535 Page 99 of 118
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3016 2 Tire, Soft-Trac, 26 x 12 x 12
1 734-3017 2 S Rim, Rear Wheel
2 734-3068 2 S  Valve, Tubeless Air
3 777-8680 2 Label, Inflation
4  712-3050 10 /P Nut, Lug, 7/16-14

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 100 of 118

o o = E
) \_ \ ‘ - o Q
o |/ e O
[ \ Am aum! \Nm//ml R — !-W ............... r-.m‘“wﬂ”/ - .ilmw S
AT /TN N B
/o) k] / O\ ANN

m—re /-G ——

ow wo [ | hs/
/Y w2 L4
Samd (s ¢
(e} {4 ) }- 4+ /@ -
; /xm ““\ ﬁ,,,/ , /// \\ .

www.nf§/mowerpar

N ,/
M ..“// ’
V. ‘ \ N V
& s \A,,, @ \\ \ (Mm/
2 A / \ / AN //
© > \ I~ W
83 "
) m o~
S 4
o<
S x
® g
Z
N 3
Al =
® o N
/ e

Sl

g



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 101 of 118

Seat & Track Assembly
Ref#  Part Number Qty S/P/F  Description
1 759-3348 1 S  Seat w/Graphic (Includes Ref No. 2)
2  779-3348 1 Graphic, Caution
3 710-3038 2 /P Screw, Hex Cap, 5/16-18 X .88 Lg GR5
4 736-0159 2 S  Washer, Flat, .344 X .875 X .06 Thk
5 732-3069 2 S  Spring, Comp, 1.28 OD X 2.18 Lg
6 722-0160 2 Bushing, .930 OD X .50 Lg
7  712-3009 4 S Nut, Hex Center Lock, 5/16-18 GR5
8 703-1813 1 S  Channel, Seat Spring
9 738-0145 2 S  Screw, Shoulder, .500 Dia X .840
10 732-3060 2 Spring, Comp, 1.00 OD X .86 Lg
11  736-0169 2 S  Washer, Lock, 3/8
12 712-3017 2 S Nut, Hex, 3/8-16 GR5
13  710-3215 4 Bolt, Sht Nk Carriage, 5/16-18 X .62 Lg
14  736-0119 4 S  Washer, Lock, 5/16
15  712-3010 4 S Nut, Hex, 5/16-18 GR5
16  703-1844 1 Slide, Seat - LH
17  703-1843 1 Adjuster, Manual Seat - RH
18  710-3216 1 Screw, Socket Hd Cap, 5/16-18 X 1.00 Lg
19 703-1811 1 S  Bracket, Seat Pivot Support
20 703-1812 1 Bracket, Seat Pivot
21  738-0140 2 S  Screw, Shoulder, .437 Dia X .180
22  710-3008 4 /P Screw, Hex Cap, 5/16-18 X .75 Lg GR5
23  736-0242 6 /P Washer, Bell, .345 X .88 X .060 Thk
24  779-3524 1 Label, Seat Adjustment

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 102 of 118

2182 S/N 800,000 - 816,535

Starter Assembly

P P e A -

l:rl..........\...\

\mm““én,--. o\

- —
. \\.ﬂ—. .\L *
{ 1--,
‘-\\\

u

- .n“.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Starter Assembly

Page 103 of 118

Ref#  Part Number Qty S/P/F  Description

1 KB-15852-63010 1 /P Starter Assy
2  KB-15852-63050 1 Lever, Drive
3  KB-15852-63020 1 /P Switch, Magnetic
4  KB-15852-63030 1 Frame, Drive End
5 KB-15852-63240 1 Bushing
6 KB-19837-63150 1 Stopper
7 KB-15852-63040 1 /P Clutch, Over Running
8 KB-15852-63320 1 Bolt
9 KB-15852-63070 1 Armature

10 KB-15852-63410 1 /P Washer, Adjusting

11  KB-15852-63080 1 Yoke

12 KB-15852-63360 1 Brush

13  KB-15852-63380 1 /P Holder, Brush

14  KB-15852-63390 1 /P Spring, Brush

15 KB-15852-63370 1 Brush

16  KB-15852-63200 1 Frame, End

17  KB-15852-63250 1 Bushing

KB-15852-93310 1 Screw, Pan Head

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 104 of 118

2182 S/N 800,000 - 816,535

Steering Mounting

\
\
\
™ /. . o
RN &
\ /.A- N )
w \ ) /
b A NWHJ .r o~
<t N .nv/”...u u. ) o~
NN
PN
,h,// A \¢
e
N/ \
~ \
M»/ o ™ - o ,..Nm_x,,v \““Vv
AN N X
MR .mmwzv // { mm_ ) ///// —
. p=1 ) =W \ o
IIII \“\ / ”mu MMWV ,.III // \MV \_
- of / L, © @/
uwwmw / S~ T .ﬂmy \
// : ~ 2 Y
/£ (s " 2
\\ immﬂmlu—x ,__ V ‘l....lll.............lll ﬂm ) A ..m-mwﬂu
Y 2 e A
- =) R
/S ) 7)) (- ) A_.\
. Y 14 \ N
< P 74, \
/ @
/

o)
Y \ (]
)

on._ \

WWW.mymowerparts.com

§

v/
Y,
/ “‘v_-. w
-/
Z,
V@) {8,//6D
_l/ il M
\

A ‘\} \ Mv N
—
/ \\ /
\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535
Steering Mounting

Page 105 of 118

Ref#  Part Number Qty S/P/F  Description
1 703-1817 1 Plate, Steering Support
2 747-3016 1 Clamp
3 712-0237 2 S Nut, Hex Center Lock, 5/16-24
4  710-3004 4 S  Screw, Hex Cutting, 5/16-18 X .75 Lg
5 736-0242 6 /P Washer, Bell, .345 X .88 X .060 Thk
6  712-3057 2 S Nut, Hex, 5/16-24 GR5
7  712-3000 2 S Nut, Hex Center Lock, 3/8-16 GR5
8 736-0169 2 S  Washer, Lock, 3/8
9 703-1857 1 Bracket, Power Steering Box Mtg
10  703-1858 1 Power Steering Box w/Flat (For component
parts see breakdown under power steering
box)
11 719-3067 1 S  Bracket, Cylinder Mounting
12 710-3005 2 /P Screw, Hex Cap, 3/8-16 X 1.25 Lg GR5
13  736-0267 2 S  Washer, Flat, .385 X .87 X .06 Thk HDN
14  710-3032 2 /P Screw, Hex Cap, 1/2-13 X 1.25 Lg GR5
15  736-3084 2 /P Washer, Flat, .51 X 1.12 X .06 Thk HDN
16  736-0921 2 S  Washer, Lock, 1/2
17  712-3022 2 /P Nut, Hex Center Lock, 1/2-13 GR5
18  736-3003 2 /P Washer, Flat, .531 X .688 X .054 Thk
19 710-3177 2 /P Screw, Hex Cap, 1/2-20 X 1.5 Lg GR5
20  723-3053 2 S  Alignaball End, 1/2-20
21  712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5
22  717-3041A 1 S  Cylinder, Power Steering
23  719-3065 1 Arm, Steering
24  712-3066 1 S Nut, Hex, 1/2-20 GR5
25  710-3083 1 /P Screw, Hex Cap, 5/16-18 X 1.38 Lg GR5
26  712-3009 1 S Nut, Hex Center Lock, 5/16-18 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o] ==

[

™) Cn
<o} N ON -,
< "~

0]
“ "
3 /-
S / _,_.\.V\u_?w .N,.---...----... w
O A &L \ <t
= 9 A J. /
> \  \ern=3e
%J U |||||..J/ mm‘...iuillll! uww
3
o

\8 8 &8 N\
/,/ // _,,, //
BN

i

&

Ty
T

\bbldd-

X ™
.mw—nnv”my wrv ———— /nmmm .,,m, ._mmwvc S
_@Eé@x ,

A
Y/

m. J— ...Au'

]

/ —
NVAY
~oV D

N — :
SR\ ey, T
n.MM B //m“m.W.\Wn_Wv - \\\'v <5 p_MwnM,me/
[ﬂll“lmm \\\-\\\ \- w\W/vﬂuW.Wv
o2 A
A o &I
s Wy
o PN ‘m e S/
) <t \,.\ QY™
N \ Sz,
i 3 .
7 ~
_ x\ / o~
“-f (o] \A .N -

L0
3
© “N T Vi -
% O Q)
S =S4
m - \vf //
o ")
S5 \
% / ) /
m .B -- & A \ /
< W w \ %
& m //.2, .llll..vmm,v\ , "y
NM__ _” / \\\\A
\” P N
\ \\\\ \.\\\\ \ o M~
™" ~ At

((up

A‘mﬂ.ATIlIIIllI-.-Iu [e]s]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535
Transmission

Page 107 of 118

Ref#  Part Number Qty S/P/F  Description
A SU-9510405-0003 1 /P Kit, Charge Pump (Includes Ref No. 27, 28,
29, 30, 31 & 32)
B  SU-9500085 2 S Valve Assembly (Includes Ref No. 35, 36, 37
& 38)
C  SU-9510385-0003 1 Kit, Relief Valve (Includes Ref No. 16, 17, 18
(2),20 & 34)
D  SU-9510385-0001 1 Kit, Relief Valve (Includes Ref No. 16, 17, 18
(2), 19 & 20)
E SU-3103078 1 Housing Assembly (Includes Ref No. 1, 2, 4
(2) &5 (2))
1 SU-3103069 1 Housing, Transmission
2  SU-9008000-7505 1 S  Seal, Lip
3  SU-9001370-0003 1 /P Bearing, Roller
4  SU-9001455-0004 2 Bearing, Needle
5 SU-9008000-6701 2 /P Seal, Lip
6  SU-9009625-6904 2 /P Washer
7  SU-3101045 1 /P Shaft, Trunnion
8  SU-9006320-0069 1 Ring, Retaining
9 SU-3102875 1 S  Gasket
10  SU-9004800-2506 2 S Pin
11 SU-3102907 1 /P Shaft, Motor
12 SU-3102020 2 /P Plate, Thrust
13  SU-3103136 2 /P Block, Cylinder
14  SU-3102687 1 /P Plate, Valve
15 SU-9001355-0001 2 /P Bearing, Roller
16  SU-3100055 2 /P Plug
17  SU-9004201-3100 2 S O-Ring
18  SU-9510447 4 /P Kit, Shim Pack
19 SU-3101536 1 /P Spring, Center Relief Valve
20  SU-3100053 2 /P Cone, Relief Valve
21  SU-9007200-3728 4 Screw, Hex
22  SU-9005001-2500 1 Plug, Pipe
23  SU-9005100-7500 2 Plug
24  SU-3103110 1 S  Center Section
25 SU-3101069 1 /P Pipe
26  SU-9007206-4428 2 Screw, Hex
27  SU-9008000-6201 1 S Seal Lip
28  SU-9001455-0002 1 /P Bearing, Needle
29 1 Charge Pump Housing (Order Charge Pump
Kit No. SU-9510405-0003)
30 SU-9004875-0076 1 /P Pin
31 1 Gerotor (Order Charge Pump Kit No.
SU-9510405-0003)
32  SU-9004100-0360 1 O-Ring
33  SU-9005001-1200 4 Plug, Pipe
34  SU-3102301 1 Spring, Implement Relief
35 1 Valve (Order Valve Assembly No.
SU-9500085)
36

SU-0004201-6300\/\\/ . MyEMOWer Eﬁﬂfs com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535
Transmission

Page 108 of 118

Ref#  Part Number Qty S/P/F  Description
37  SU-9006110-0160 2 /P Ring, Back-up
38  SU-9004100-0160 2 O-Ring
39 SU-3102731 1 /P Plate, Valve
40  SU-9004800-1508 2 /P Pin
41  SU-9004690-1910 3 /P Pin, Spring
42  SU-3103072 1 Swashplate
43  SU-3103546 1 S  Shaft, Pump
44  SU-9001310-0001 1 /P Bearing, Ball
45  SU-3103181 1 S  Shaft Assembly, Trunnion
46  SU-9007500-3722 2 Screw, 12 Point
47  SU-9007200-3724 2 Screw, Hex
48  723-3014 1 S  Oil Filter
49  SU-9004201-5000 2 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 109 of 118

2182 S/N 800,000 - 816,535

Controls

ission

Transm

e
&A uc. A

o J—

SRR (.

v ..1. \

_E‘ \\\

IIM\ “““n v / oy S \MW
Ahl_mu‘WM“ﬂl //v nUJ Anw AWNM
,_“\_mw. \v -~ - / ’
X ._mnw ....lirrll..'.ﬂmmmv
’(\\\llln“u-.‘—
\\\\_\\ ! : ‘
o) / “mm
7
o ...-;----Lh\_“w ) // ©
- \ -...i...i:..sN\ / \.1!
¢ o Jon /
{ F —a_
\\ m“ ~
/ . \ \“ \
/ m“._ , 7 m-----...w. &
/ // /,, mwv nxmw \
-!..Illl...l.!...-/ / // \ﬁ%‘ ...ll,.y ||||....Inh .nlll\
\ N \ A/ \
\\ N PU— N
xomv x/
A o \
/ — \
.....i......lw NI\ an ot /v
,.._W. w \,
v‘Jm”/ /
(& /
!.\A \.... Nammy, / / v
i " ey,
P - .MM.M‘_\ < ~ & (&
. A o~ i-....--..i.vm \ m“w ...I.i...i-....n
w___ &/ \
~ N A v/
— \
0. mm \ \
(] = \\...
. ,w,, w mw “ m v

.. ./\__ lil.m‘.llll
\

ud

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535
Transmission Controls

Page 110 of 118

Ref#  Part Number Qty S/P/F  Description
1 710-3033 1 Screw, Rockshaft Bearing, 3/4-16 X .75 Lg
2 712-3026 1 S Nut, Hex Jam, 3/4-16 GR5
3 703-1838 1 Shaft Assy, Cross
4  712-3008 1 S Nut, Hex Jam, 3/8-16 GR5
5 731-3108 1 Knob, Speed Control
6 723-3013 1 S Disc, Friction
7  736-3022 3 S  Washer, Bell
8 712-3053 1 S  Nut, Hex Top Lock, 1/2-20
9 723-3011 1 S Ball Joint, 5/16-24
10 712-3025 1 Nut, Hex Jam, 5/16-24
11 747-3026 1 /P Rod, Connecting
12 712-0305 2 S Nut, Hex Patch Lock, 5/16-24
13 723-3012 1 S Ball Joint, 5/16-24 LH Trd
14  712-3045 1 S  Nut, Hex Jam, 5/16-24 LH Trd
15  716-3000 1 S Ring, Retaining, .375
16  703-0198A 1 /P Cam, Control
17  719-3013 1 /P Clevis Adjustment
711-3037 1 S  Pin, Clevis
736-0140 1 S  Washer, Flat, .385 X .62 X .063 Thk
714-0507 1 S  Pin, Cotter, 3/32 Dia
18  712-3001 1 S Nut, Hex Jam, 3/8-24 GR5
19 703-0232 1 /P Rod, Control
20  710-0520 2 /P Screw, Hex Cap, 3/8-16 X 1.5 Lg GR5
21  736-0267 2 S  Washer, Flat, .385 X .87 X .06 Thk
22  703-0196 1 Bracket, Cam Pivot
23  716-0865 1 /P Ring, Snap, .500
24  736-0272 1 S  Washer, Flat, .510 X 1.0 X .060 Thk
25 703-0194 1 S  Plate Assy, Damper Spring
26  716-0115 1 S Ring, Snap, .625
27  711-3033 2 S  Pin, Spring Guide
28  732-3012 1 S  Spring, Compression
29  732-3013 1 S  Spring, Compression

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 111 of 118

o~ [le]
o~ 0
|

| NN S &. )

Ann.@gmww M M, { - .”.. T-, i ...,v m
// mrlk \\ e /I... RW\ /Q.v O
\ o o O
// o WAII!.-[II. Q0 N
\ ‘ )
/ m
//
\ ol
//, Nu
\ W
\\\.\\\!mllll I//// y
\\ \,A/A/ / AN m
WA\ / N\ A ,
[/ /////, \ \
\ \ \ / // ,iru £
/ NS=0 Sy
o ///V\ \nm < n A //// fes) .uﬂ
a N & N\ / W N D
i \ \ Nmmwm@.@ /n,l ~ \ /A ﬁ / / W\ / /
< Ar n _ | km ﬁ..w | J | ,/ /
_ | . AN/ \ ) /)
S KAL) / \ N\ \ / \ \ \
o \ N 4 (A(A \ \ \ \\
S o Pa Vo) Aﬁ
= i ) \\M A
S5 / \ oy \ @
© 8 \ \ // \\\\\ / /
=z 2 \ // \\\\\\\\ \\ /
1)) Qru // \, _A mm\“ \ ) / \\
oo // oyl ‘\\
oo m //lll! l\\\\\\
=) -

0



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 112 of 118

Upper Steering
Ref#  Part Number Qty S/P/F  Description
1 779-3526 1 S  Label, Steering Cap
2 731-3104 1 S Cap, Steering Wheel
3  712-3056 1 /P Nut, Hex Jam, 5/8-18
4  736-0187 1 /P Washer, Flat, .640 X 1.24 X .06 Thk HDN
5 731-3103 1 Wheel, Steering
6  736-3094 1 S  Washer, Flat, .755 X 2.0 X .030 Thk
7  735-3028 1 Boot, Steering Shaft
8 741-0338 1 /P Bearing, Flange
9 716-0101 1 S Ring, Snap
10  731-3093 2 Guide
11 731-3094 1 Bushing, Shaft Guide
12 732-3064 1 S  Spring-Tilt, Torsion
13  714-0104 1 S  Pin, Internal Cotter
14 711-3295 1 S  Pin, Clevis, .25 Dia X 2.38 Lg
15  710-3013 2 /P Screw, Hex Cap, 1/4-20 X .50 Lg GR5
16  731-3107 1 S  Button, Tilt Control
17  703-1805 1 Plate, Tilt Control
18 712-0107 6 S  Nut, Hex Patch Lock, 1/4-20
19 738-3081 1 Shaft, Upper Steering, 18.25 Lg
20  725-0157 1 /P Strap, Tie
21  735-3029 1 Boot, Coupling
737-3023 1 CV-Joint Grease
22  748-3030A 2 /P Coupling, Drive w/O-Ring Groove
23  723-3022 2 /P Ball, Steel, 5/8 Dia Chrome
24  748-3029 1 Hub, Drive
25  721-3025 1 O-Ring, 2.489 X .070
26  736-3092 1 /P Washer, Flat, .265 X 1.0 X .030 Thk HDN
27  748-3033 1 Adapter, Steering
28  710-3213 1 Screw, Socket Hd Cap, 1/4-20 X 1.12 Lg
29 710-3211 4 Screw, Socket Hd Cap, 1/4-20 X 1.75 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 113 of 118

2182 S/N 800,000 - 816,535
Valves & Rocker Arms

=

L T ™M e h.;w ‘
/ /
\

\ /
b m_..h mp_n_mwz

(e8]

AII

fluv [

(8 ))

-Lm”mmwwf_ T_ 6_
\\\\\\

- M
Mh.w /\ (Ve B

Y -

SO o b -
,._ .n.L /,

o~
/
\ NN~ M
A\ g
I, o I — 47 \\ \\_
A ﬂ._ ,/_. N\ / m“x_. _..u_ \ \“\
- NV N N
N ,/ ’m wm ,_,..Xnum hmmm nmnmu”_.._
<y Iv ¥y < ,-“1___3“HY|,| for 4,__._”..
=/ /. ;mm o
\\\ \\ ~ _ﬂ“i_ m “\ \‘_\\\V llu_
. “ | X _\ N (€ ..__v Y =
e N/ T %
1= //.\ wv..

-ll
N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Valves & Rocker Arms

Page 114 of 118

Ref#  Part Number Qty S/P/F  Description
1 KB-14601-13110 3 /P Valve, Inlet
2 KB-12581-13120 3 Valve, Exhaust
3  KB-14601-13240 6 Spring, Valve
4  KB-14601-13330 6 Retainer, Valve Spring
5 KB-14601-13360 12 Collet, Valve Spring
6 KB-14601-13280 6 Cap, Valve
7  KB-15841-13150 6 S  Seal, Valve Stem
8 KB-15861-14260 1 Shaft, Rocker Arm
9 KB-15841-14320 2 Spring, Thrust
10 KB-15841-94020 2 Washer, Plain
11  KB-01023-50610 2 Bolt
12 KB-15841-14350 3 Bracket, Rocker Arm
13  KB-14601-14410 3 Stud
14  KB-02056-50060 3 Nut
15 KB-04012-50060 3 Washer, Plain
16  KB-04512-50060 3 S  Washer, Spring
17  KB-14601-14420 1 Screw, Set
18 KB-14601-14430 2 Washer
19 KB-14601-14310 2 Spring, Rocker Arm
20 KB-15841-14030 6 Rocker Arm Assy
21  KB-15841-14230 6 Screw, Adjusting
22  KB-14601-14240 6 Nut

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 115 of 118

2182 S/N 800,000 - 816,535
Water Flange & Thermostat

_.n.u R
(g ﬂ\ - .\\. l
o e e e ,Mlmm

L
‘1"

”’ A.IIIIIIII-..IIIII.

,vw.

. - \\ ....

...\ m.. 2! 7 / , - (D
“~ g < . f / !l... e \...\\\\
_ x‘ W0 /\ AMA A Wﬂ.

IO ) S

xnuvq A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Water Flange & Thermostat

Page 116 of 118

Ref#  Part Number Qty S/P/F  Description

1 KB-15841-72860 1 /P Pipe, Water

2 KB-15841-72870 1 /P Pipe, Water

3  KB-15841-91510 1 Stud

4  KB-02056-50060 1 Nut

5 KB-04512-50060 1 S  Washer, Spring

6 KB-09318-89030 2 Clamp, Hose

7  KB-04012-50060 1 Washer, Plain

8  KB-19054-72700 1 Flange, Water

9 KB-19498-83041 1 S  Thermoswitch Assy
10 KB-15841-72920 1 S  Gasket, Water Flange
11  KB-01023-50616 2 Bolt
12 KB-15841-91040 1 Bolt
13  KB-19203-73010 1 Thermostat Assy
14  KB-15841-73260 1 /P Cover, Thermostat
15 KB-15531-73270 1 S  Gasket
16  KB-01023-50622 2 Bolt
17 KB-12581-73353 1 Pipe, Water Return
18 KB-16241-73360 2 Clamp, Pipe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

\...v... -.J “...q.. :
\ \\ \]ll\ [ \‘ v_
-

_- - m—

Page 117 of 118

2182 S/N 800,000 - 816,535

Water Pump

\ o’

o~
\\I

“‘vw‘

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2182 S/N 800,000 - 816,535

Page 118 of 118

Water Pump
Ref#  Part Number Qty S/P/F  Description

1 KB-19069-73032 1 Water Pump Assy
2  KB-15852-73520 1 Flange, Water Pump
3  KB-15852-73550 1 Bearing, Ball
4  KB-15852-73050 1 Mechanical Seal Assy
5 KB-19069-73510 1 Impeller, Water Pump
6  KB-15852-73340 1 Pipe, Water Return #1
7  KB-15841-73430 1 S  Gasket, Water Pump
8 KB-01023-50625 4 /P Bolt

WWW.mymowerparts.com



